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Report No: CCIS13030004101

4 Test Summary

Test ltem Section in CFR 47 Result

Antenna requirement 15.203/15.247 (c) Pass

AC Power Line Conducted Emission 15.207 Pass
Conducted Peak Output Power 15.247 (b)(3) Pass
6dB Occupied Bandwidth 15.247 (a)(2) Pass
Power Spectral Density 15.247 (e) Pass

Band Edge 15.247(d) Pass

Spurious Emission 15.205/15.209 Pass

Pass: The EUT complies with the essential requirements in the standard.

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
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Report No: CCIS13030004101

5 General Information

5.1 Client Information
Applicant: Deliberant LLC
Address of Applicant: 138 Mountain Brook Dr Canton, GA 30115 United States
Manufacturer/ Factory: Deliberant LLC
Address. of Manufacturer/ 138 Mountain Brook Dr Canton, GA 30115 United States
Factory:

5.2 General Description of E.U.T.

Product Name:

Broadband Digital Transmission System

Model No.:

FWBD1101

Operation Frequency:

5725MHz-5850MHz

Channel numbers:

802.11a/ 802.11n20:5, 802.11n40:2

Channel separation:

802.11a/802.11n20 :20MHz, 802.11n40 :40MHz

Modulation technology:
(IEEE 802.11a)

BPSK,QPSK,16-QAM,64-QAM

Modulation technology:
(IEEE 802.11n/802.11n)

BPSK,QPSK,16-QAM,64-QAM

Data speed(IEEE 802.11a)

6MHz,9MHz,12MHz,18MHz,24MHz,36MHz,48MHz,54MHz

Data speed (IEEE
802.11n20):

MCSO0: 6.5MHz,MCS1:13MHz,MCS2:19.5MHz,MCS3:26MHz,
MCS4:39MHz,MCS5:52MHz,MCS6:58.5MHz,MCS7:65MHz

Data speed (IEEE
802.11n40):

MCSO0:15MHz,MCS1:30MHz,MCS2:45MHz,MCS3:60MHz,
MCS4:90MHz,MCS5:120MHz,MCS6:135MHz,MCS7:150MHz

Antenna Type:

ANT1:0Omni-directional, ANT2:Omni-directional,
ANT3:Sector,ANT4:Panel, ANT5:Dish

Antenna gain:

ANT1:3 dBi,ANT2:12 dBi,ANT3:19 dBi,ANT4:23 dBi,ANT5:30 dBi

Power supply:

Input:100-240V AC,50/60Hz 0.5A
Output:24V DC MAXO0.5A

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Operation Frequency each of channel
802.11a/802.11n20

Channel Frequency
149 5745MHz
153 5765MHz
157 5785MHz
161 5805MHz
165 5825MHz
802.11n40
Channel Frequency
151 5755MHz
159 5795MHz
Note:

Report No: CCIS13030004101

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the

middle frequency, and the highest frequency of channel were selected to perform the test, and the selected
channel see below:

802.11a/802.11n20

Channel Frequency
The lowest channel 5745MHz
The middle channel 5785MHz
The Highest channel 5825MHz

802.11n40

Channel Frequency
The lowest channel 5755MHz
The Highest channel 5795MHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13030004101

5.3 Test environment and mode

Operating Environment:

Temperature: 24.0°C
Humidity: 54 % RH
Atmospheric Pressure: 1010 mbar
Test mode:
Contlnu?rlljg(ljyetransmlttlng Keep the EUT in 100% duty cycle transmitting with modulation.

We have verified the construction and function in typical operation. All the test modes were carried out with
the EUT in transmitting operation, which was shown in this test report and defined as follows:

Per-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode Data rate
802.11a 6 Mbps
802.11n20 6.5 Mbps
802.11n40 13 Mbps

Final Test Mode:

According to ANSI C63.4 standards, the test results are both the “worst case” and “worst setup” 6 Mbps for
802.11a, 6.5 Mbps for 802.11n20 and 13 Mbps for 802.11n40. All test items for 802.11a and 802.11n were
performed in MIMO mode and duty cycle all above 98%, meet the requirements of KDB 558074.

5.4 Laboratory Facility

The test facility is recognized, certified, or accredited by the following organizations:

@® FCC - Registration No.: 817957

Shenzhen Zhongjian Nanfang Testing Co., Ltd. EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in out files. Registration 817957, February 27, 2012.

@ IC - Registration No.: 10106A-1

The 3m Semi-anechoic chamber of Shenzhen Zhongjian Nanfang Testing Co., Ltd. has been
Registered by Certification and Engineering Bureau of Industry Canada for radio equipment testing
with Registration No.: 10106A-1.

® CNAS - Registration No.: CNAS L6048

Shenzhen Zhongjian Nanfang Testing Co., Ltd. is accredited to ISO/IEC 17025:2005 General

Requirements for the Competence of Testing and Calibration laboratories for the competence of
testing. The Registration No. is CNAS L6048.

5.5 Laboratory Location

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Address: No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Tel: 0755-23118282

Fax: 0755-23116366
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Bao’an District, Shenzhen, Guangdong, China
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5.6 Test Instruments list

Report No: CCIS13030004101

Radiated Emission:

. Inventory Cal. Date Cal. Due date
Item Test Equipment Manufacturer Model No.
No. (dd-mm-yy) (dd-mm-yy)
3m Semi- Anechoic
1 SAEMC 9(L)*6(W)* 6(H) CCIS0001 | June 09 2012 | June 08 2013
Chamber
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | CCIS0002 N/A N/A
) ) SCHWARZBECK
3 BiConiLog Antenna VULB9163 CCIS0005 | June 04 2012 | June 03 2013
MESS-ELEKTRONIK
Double -ridged SCHWARZBECK
4 . BBHA9120D CCIS0006 | May 302012 May 29 2013
waveguide horn MESS-ELEKTRONIK
5 EMI Test Software AUDIX E3 N/A N/A N/A
6 Coaxial Cable CCIS N/A CCIS0016 | Apr. 012013 Mar. 31 2014
7 Coaxial Cable CCIS N/A CCIS0017 | Apr. 012013 Mar. 31 2014
8 Coaxial cable CCIs N/A CCIS0018 | Apr. 012013 Mar. 31 2014
9 Coaxial Cable CCIS N/A CCIS0019 | Apr. 012013 Mar. 31 2014
10 Coaxial Cable CCIS N/A CCIS0087 | Apr. 012013 Mar. 31 2014
Amplifier(10kHz-
11 HP 8447D CCIS0003 | Apr. 012013 Mar. 31 2014
1.3GHz)
Amplifier(LGHz- Compliance Direction
12 PAP-1G18 CCIS0011 | June 09 2012 | June 08 2013
18GHz) Systems Inc.
Pre-amplifier
13 A.H System PAM-1840 GTS219 Apr. 01 2013 Mar. 31 2014
(18-40GHz)
14 Horn Antenna ETS-LINDGREN 3160 GTS217 Mar. 30 2013 Mar. 29 2014
15 Printer HP HP LaserJet P1007 N/A N/A N/A
16 |Positioning Controller ucC UC3000 CCIS0015 N/A N/A
Spectrum analyzer
17 Rohde & Schwarz FSP CCIS0023 | May. 28 2013 | May. 27 2014
9k-30GHz
18 Loop antenna Laplace instrument RF300 EMCO0701 | Aug. 112013 | Aug. 10 2014
19 EMI Test Receiver Rohde & Schwarz ESPI CCIS0022 Apr 01 2013 Mar. 31 2014
20 Spectrum Analyzer HP 8564E CCIS0150 | May 24 2013 May 23 2014
Conducted Emission:
) Inventory Cal. Date Cal. Due date
Iltem Test Equipment Manufacturer Model No.
No. (dd-mm-yy) (dd-mm-yy)
1 Shielding Room ZhongShuo Electron | 11.0(L)x4.0(W)x3.0(H) | CCIS0061 | June 09 2012 | June 08 2013
2 EMI Test Receiver Rohde & Schwarz ESCI CCIS0002 | May 24 2013 May 23 2014
3 LISN CHASE MN2050D CCIS0074 | Apr01 2013 Mar. 31 2014
4 Coaxial Cable CCIS N/A CCIS0086 | Apr. 012013 Mar. 31 2014
5 EMI Test Software AUDIX E3 N/A N/A N/A

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Report No: CCIS13030004101

6 Testresults and Measurement Data

6.1 Justification

According to section 5.2 of this report, the EUT have five types of antenna, so we test the maximum output
power item base on the different antennas, and we selected the worst case one to perform the other
conducted method test items. The worst case for the conducted method tests is EUT with 3 dBi Omni-
directional antenna (maximum conducted output power). For radiated method tests, all cases were tested.

6.2 Antennarequirement

Standard requirement: ‘ FCC Partl5 C Section 15.203 /247(c)

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

This requirement does not apply to carrier current devices or to devices operated under the provisions
of §15.211, § 15.213, § 15.217, § 15.219, or § 15.221. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that
the proper antenna is employed so that the limits in this part are not exceeded.

E.U.T Antenna:

The product is a professionally installed device which has five types of antenna for the application. The
antenna information as below table:

Antenna
Antenna No. Antenna Type Gain Antenna Connector Type
(dBi)
Antenna 1 Omni-directional 3 SMA
Antenna 2 Omni-directional 12 N type
Antenna 3 Sector 19 MCX
Antenna 4 Panel 23 MCX
Antenna 5 Dish 30 MCX

According to above information, the antennas meet the requirements of this section. The details of
antenna plots please refer to section 8 of this report.

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 9 of 144




Report No: CCIS13030004101

6.3 Conducted Emission

Test Requirement: FCC Partl5 C Section 15.207
Test Method: ANSI C63.4: 2003
Test Frequency Range: 150kHz to 30MHz
Class / Severity: Class B
Receiver setup: RBW=9kHz, VBW=30kHz
Limit: Limit (dBuV)
Frequency range (MHz) Ouasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test procedure 1. The E.U.T and simulators are connected to the main power through

test setup and photographs).

positions of equipment and all of the interface cables

measurement.

a line impedance stabilization network (L.I.S.N.). It provides a
500hm/50uH coupling impedance for the measuring equipment.

2. The peripheral devices are also connected to the main power
through a LISN that provides a 50o0hm/50uH coupling impedance
with 50o0hm termination. (Please refer to the block diagram of the

3. Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative

must be

changed according to ANSI C63.4: 2003 on conducted

Test setup: Reference Plane

| LISN | LISN

AUX
I;uipment E.U.T

40cm 80cm

EMI
Receiver
Test table/Insulation plane
Ramark
EUT Egquipment Undar Test
LISAN Line impedence Stabilization Network
Test table haight=0 8m
Test Instruments: Refer to section 5.6 for details
Test mode: Refer to section 5.3 for details
Test results: Passed
Measurement Data
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Line:
30l.(’.'\l':’xl (dBuVv)
70
60 FCC PART15 B QP
‘-..___‘H N
) b _ _ FCC PART15E0 AV
3! A | |:- i 6 1
F 1 A
2 ..' \.pl. H| I‘-‘JI J"'AH r‘mdﬂn . g9 |
. irﬁ' e w ){m
L | TR A Al 0 At
Y h‘P‘ 'lh I *F s.fg‘\} th’_-“!,j o ‘.,..*
30 L "y !
'"\w.mlwhﬂdwﬁlﬂ\;riﬂ, '
20 T
10
00.150.2 0.5 1 2 5 10 20 30
T Frequency (MHz)
Site : CCIS Conducted Test Site
Condition : FCC PART15 B QP LISN LINE
Job. no : 041RF
EUT : Broadband Digital Transmission Svystem
Model : FWED1101
Test Mode : 802,11 mode
Power Rating : AC 120V/60Hz
Enwvirorment : Temp: 23 C Huni:56% Atmos:101KPa
Test Engineer: Winner
Eemark : 19dBi ANT
Fead LISN Cable Limit  Owver
Freq Lewvel Factor Loss Lewvel Line Limit Remark
MHz  dBuV db d  dBuV  dBuV db
1 0.202 49.90 10,21 0D.7T6 60,87 63.54 -2.67 QP
2 0.206 37.71 10.21 D.76 48.68 §53.36 -4.68 Average
3 0.274 48.30 10.25 0.74 £9.29 60.98 -1.69 QP
4 0,274 37.58 10,256 0,74 48,67 50,98 -2,41 Average
5 0.484 43.60 10.27 0.76 B4.63 B6.10 -1.47 QP
] 0.638 33.21 10,28 0,76 44.22 46.00 -1.78 Average
T 0.573 43.91 10,23 0.76 54.90 BA.00 -1.10 QF
8 0.817 40.00 10.19 0.81 ©51.00 B56.00 -5.00 QP
9 0.904 30.47 10,20 0.85 41.52 46.00 -4.48 Average
10 23,140 38.647 10.47 0.89 650.03 #0.00 -9.97 QP
11 23.140 34.00 10.47 0.89 45.36 50.00 -4.64 Average
12 26.5658 34.48 10.65 0.87 46.00 50,00 -4.00 Average
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 11 of 144
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Neutral:
BOLMl (dBuv)
70
FCC PART15B QP
60 [ 9
FCC PART15B AV
50 LWWWWWM ] '
. L]
40 y | :” TN
i H”r"ﬁ .I'IH & .,‘-'”wk
| il 1 ¢ ik L L
) e
30 1 i IU-\' - A
begr Vg, gt i \II
v r

20 -

10

00.150.2 0.5 1 2 5 10 20 30

Trace$ Frequency (MHz)

Site : CCIS Conducted Test Site
Condition : FCC PARTIS E QP LISHN NEUTRAL
Job. no : 041FF
EUT : Broadband Digital Transmission System
Model : FWBD1101

Test Mode & 802,11 mode
Power Rating : AC 120V/60Hz

Envirorment : Temp: 23 'C Huni:56% Atmos:101KPa
Test Engineer: Winner
Remark : 19dBi ANT
Read LISH Cable Limit  Ower

Freq Level Factor Loss Lewel Line Limit ERemark

MHz dBu¥ db db dBu¥  dBu¥ db

.198 49.80 10.23 0.76 60.78 63.71 -2.92 QP
L1888 30,88 10.23 0.76 60.87 B3.T1 -2.84 Average
.274 48.50 10.24 0.74 59.48 60.98 -1.50 QF
L2898 37.17 10.24 0.74 4&.15 60,54 -2.39 Average
joz 47.60 10.24 0.74 G858 60.19 -1.61 QP
510 33.65 10,27 0.76 44.68 46,00 -1.32 Averagze
518 43,80 10,27 0.76 ©B54.83 B66.00 -1.17 QP
561 43.70 10.24 0.76 ©B54.70 B56.00 -1.30 QP
567 33.88 10.23 0.76 44.87 46.00 -1.13 Average
.848 40.41 10.18 0.82 51.41 b56.00 -4.59 QF
.918 32,04 10.19  0.85 43.08 46.00 -2.92 Average
12 26,568 34.46 10,656 0,87 46.88 60,00 -4.02 Average

——
L= O s B W Wy [ =N O
e I e e e I e Y e e e }

Notes:

1. Aninitial pre-scan was performed on the live and neutral lines with peak detector.

2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak
emission.

3. Final Level =Receiver Read level + LISN Factor + Cable Loss

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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6.4 Conducted Output Power

Test Requirement: FCC Partl5 C Section 15.247 (b)(3)
Test Method: ANSI C63.4:2003 and KDB558074
Limit: 30dBm
Test setup:
Spectrum Analyzer
o o o
IBDEEE
i oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 5.6 for details
Test mode: Refer to section 5.3 for details
Test results: Passed

Measurement Data

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 13 of 144




Report No: CCIS13030004101

3dBi Omni-directional Antenna

Conducted o
Total power Limit
Mode Test CH Ant. Port Output power Result
(dBm) (dBm)

(dBm)
Chain 1 25.60

Lowest 28.43 30.00 Pass
Chain 2 25.24
Chain 1 25.58

802.11a Middle 28.51 30.00 Pass
Chain 2 25.42
Chain 1 25.68

Highest 28.60 30.00 Pass
Chain 2 25.50
Chain 1 25.76

Lowest 28.68 30.00 Pass
Chain 2 25.58
Chain 1 25.78

802.11n20 Middle 28.66 30.00 Pass
Chain 2 25.52
Chain 1 25.74

Highest 28.55 30.00 Pass
Chain 2 25.33
Chain 1 25.40

Lowest 28.37 30.00 Pass
Chain 2 25.32

802.11n40

Chain 1 25.84

Highest ] 28.72 30.00 Pass
Chain 2 25.58

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 14 of 144




Report No: CCIS13030004101

12dBi Omni-directional Antenna

Conducted
Total power Limit
Mode Test CH Ant. Port Output power Result
(dBm) (dBm)
(dBm)
Chain 1 23.78
Lowest 26.56 28.00 Pass
Chain 2 23.30
Chain 1 23.84
802.11a Middle 26.60 28.00 Pass
Chain 2 23.33
Chain 1 23.92
Highest 26.73 28.00 Pass
Chain 2 23.51
Chain 1 23.90
Lowest 26.78 28.00 Pass
Chain 2 23.64
Chain 1 23.89
802.11n20 Middle 26.64 28.00 Pass
Chain 2 23.35
Chain 1 23.82
Highest 26.55 28.00 Pass
Chain 2 23.25
Chain 1 23.91
Lowest 26.60 28.00 Pass
Chain 2 23.24
802.11n40
Chain 1 23.77
Highest 26.73 28.00 Pass
Chain 2 23.66

Remark: For PTMP, Power limit = 30 dBm — (antenna gain - 6)/3 = 28 dBm

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13030004101
19dBi Sector Antenna

Conducted o
Total power Limit
Mode Test CH Ant. Port Output power Result
(dBm) (dBm)

(dBm)
Chain 1 20.91

Lowest 23.71 30.00 Pass
Chain 2 20.48
Chain 1 20.85

802.11a Middle 23.64 30.00 Pass
Chain 2 20.40
Chain 1 20.92

Highest 23.72 30.00 Pass
Chain 2 20.48
Chain 1 20.86

Lowest 23.69 30.00 Pass
Chain 2 20.49
Chain 1 20.94

802.11n20 Middle 23.66 30.00 Pass
Chain 2 20.34
Chain 1 20.87

Highest 23.69 30.00 Pass
Chain 2 20.49
Chain 1 20.76

Lowest 23.56 30.00 Pass
Chain 2 20.33

802.11n40

Chain 1 20.76

Highest ] 23.49 30.00 Pass
Chain 2 20.17

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 16 of 144




Report No: CCIS13030004101
23dBi Panel Antenna

Conducted o
Total power Limit
Mode Test CH Ant. Port Output power Result
(dBm) (dBm)

(dBm)
Chain 1 19.93

Lowest 22.59 30.00 Pass
Chain 2 19.20
Chain 1 19.84

802.11a Middle 22.68 30.00 Pass
Chain 2 19.49
Chain 1 19.75

Highest 22.62 30.00 Pass
Chain 2 19.46
Chain 1 19.69

Lowest 22.62 30.00 Pass
Chain 2 19.53
Chain 1 19.85

802.11n20 Middle 22.55 30.00 Pass
Chain 2 19.21
Chain 1 19.83

Highest 22.57 30.00 Pass
Chain 2 19.28
Chain 1 19.86

Lowest 22.59 30.00 Pass
Chain 2 19.28

802.11n40

Chain 1 19.85

Highest ] 22.72 30.00 Pass
Chain 2 19.57

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 17 of 144




Report No: CCIS13030004101
30dBi Dish Antenna

Conducted o
Total power Limit
Mode Test CH Ant. Port Output power Result
(dBm) (dBm)
(dBm)
Chain 1 17.97
Lowest 20.63 30.00 Pass
Chain 2 17.24
Chain 1 17.84
802.11a Middle 20.67 30.00 Pass
Chain 2 17.47
Chain 1 17.90
Highest 20.69 30.00 Pass
Chain 2 17.45
Chain 1 17.68
Lowest 20.49 30.00 Pass
Chain 2 17.28
Chain 1 17.75
802.11n20 Middle 20.69 30.00 Pass
Chain 2 17.60
Chain 1 17.67
Highest 20.44 30.00 Pass
Chain 2 17.18
Chain 1 17.70
Lowest 20.48 30.00 Pass
Chain 2 17.22
802.11n40
Chain 1 17.90
Highest ] 20.67 30.00 Pass
Chain 2 17.40
Test plot as follows:
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 18 of 144




HH

3dBi Antenna (Chain 1)
Test mode:

*RBW 1 MHz
*VBW 3 MHz

Ref 30 dBm *Att 40 dB SWT 20 ms

802.11a

Report No: CCIS13030004101

Marker 1 [T1 ]
14.75 dBm
5.748040000 GHz

Offget 11 dB
20 :

LVL

SwpP 100 of 100

L-40

--50

--60

Center 5.745 GHz 4 MHz/

Tx Channel

Bandwidth 20 MHz Power

Lowest channel

*RBW 1 MHz
*VBW 3 MHz

Ref 30 dBm *Att 40 dB SWT 20 ms

Span 40 MHz

25.60 dBm

Marker 1 [T1 ]
14 .67 dBm
5.788120000 GHz

Offget 11 dB
20 ::

i

L10 /,
1 RME o | nr—1 M nd
| M
VAXH [l ey B
LVL
~-20
SWP 100 of 100
~-30
l-40
~-50
L 60 3DB
Center 5.785 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 25.58 dBm

Middle channel

*RBW 1 MHz
*VBW 3 MHz

Ref 30 dBm *Att 40 dB SWT 20 ms

Marker 1 [T1 ]
14.81 dBm
5.827240000 GHz

Offget 11 dB

20 .
v

LVL

SwpP 100 of 100

-40
-50

-—-60

Center 5.825 GHz 4 MHz/

Tx Channel

Bandwidth 20 MHz Power

Highest channel

Span 40 MHz

25.68 dBm

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130300041RF
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HH

12dBi Antenna (Chain 1)
Test mode: 802.11a

*RBW 1 MHz
*VBW 3 MHz

Report No: CCIS13030004101

Marker 1 [T1 ]
12.97 dBm

Ref 30 dBm *Att 40 dB SWT 20 ms 5.748040000 GHz
Offget 11 dB
20 T
L10 // P | e | IHI
0
1 RM L/
MAXH [l et ——
swp| 100 of oo ]
~-30
-40
~-50
L-60 3DB
Center 5.745 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 23.78 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 12.97 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.787960000 GHz
offdet 11 dB
+20 -
A 4
110 // — IH“
=0
1 RMIS L/
G [-10 - ey
[ M"““—-\H LVL
SWP 100 of 100
~-30
L-40
~-50
L_60 3DB
Center 5.785 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 23.84 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 13.05 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.827880000 GHz
offdet 11 dB
20 --
2
L10 7 [ A
1o
1 RV
MAXH il gttt -
pm """ | M ||V
SWP 100 of 100
~-30
40
~-50
L_60 3DB
Center 5.825 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 23.92 dBm

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130300041RF
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GCIS

Report No: CCIS13030004101

19dBi Antenna (Chain 1)

Test mode: 802.11a
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 10.17 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.748360000 GHz
Offget 11 dB
=20
1
10 vl [ A
Lo / N
1 RV // \\
MAXH [l el - N
| >0 ] R - LVL
WPl 100 of 100 R
--30
--40
--50
L_60 3DB
Center 5.745 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 20.91 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 9.99 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.788120000 GHz
Ooffdet 11 dB
20
1
L10 - ] [ A |
_O / \
1 RV // \\
UG 10 - \\\h‘
| 20 o LVL
L3P 100 of 100 N
£-30
l-40
--50
L_60 3DB
Center 5.785 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 20.85 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 10.04 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.828200000 GHz
Offget 11 dB
=20
1
10 / - - —_—
0
1 RV // \\
10 S
L-20 Lo’ ] S~ ] LVL
| —SWP[" 100 of 100 I
-—-30
--40
+-50
L_60 3DB
Center 5.825 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 20.92 dBm
Highest channel
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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GCIS

Report No: CCIS13030004101

23dBi Antenna (Chain 1)

Test mode: 802.11a
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 9.01 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.748120000 GHz
Offget 11 dB
20
1
L10 > [ A |
Lo / N
1 RMisl
G 10 // \\
L 20 / LVL
swpl.,108—ef~"100 S
-40
~-50
L_60 3DB
Center 5.745 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 19.93 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 9.23 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.787960000 GHz
offdet 11 dB
=20
1
L10 ¥
Lo /]
1 RV
MAXH [l e // \\\
20 Lo LVL
160 of oo Te—
=430
L-40
~-50
L_60 3DB
Center 5.785 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 19.84 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 8.90 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.826760000 GHz
Offget 11 dB
20
1
L10 — [ A |
Lo /] N
/ \
r-10
/ LVL
-—-20 —
SWel, . 0a~et~" 100 e ]
=30 v———
+-40
~-50
L-60 3DB
Center 5.825 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 19.75 dBm
Highest channel
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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GCIS

Report No: CCIS13030004101

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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HH

Report No: CCIS13030004101

30dBi Antenna (Chain 1)

Test mode: 802.11a
*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 7.10 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.747000000 GHz
Offget 11 dB
120
L 1 A
10 O vv—vr—— P ——— LA
1 RVEH /f \
IRGl —10
LVL
2 Swr| 100 1../o
| oo WPl 200 of 0 N
--40
-50
L_60 3DB
Center 5.745 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 17.97 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 6.96 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.787640000 GHz
Offget 11 dB
120
L10 L [ A |
Bl
1 RVEH // \
RG] 10
20— LVL
| swe| 100 of /oo
]
-40
-50
L-60 3DB
Center 5.785 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 17 .84 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 7.06 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.829560000 GHz
Ooffdet 11 dB
20
L 1 A
10 ¥ [ A |
1 RVEI // \
ONG] 10
20 LVL
swp| 100 of oo
=30==" Fo R
--40
-50
L 60 3DB
Center 5.825 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 17.90 dBm
Highest channel
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
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HH

Report No: CCIS13030004101

3dBi Antenna (Chain 1)
Test mode: 802.11n20

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 14.81 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.749960000 GHz
Offget 11 dB

20 1
v

LVL

swp| 100 of  Joo
-30

L 40

-50
L_60 3DB

Center 5.745 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHz Power 25.76 dBm

Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 14.80 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.790200000 GHz
Offdet 11 dB

20 L
v

I 7 <

VAXH [ e g <
L-20

LVL

SWP 100 of 100
~—30

L-40

~—50
L_60 3DB

Center 5.785 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHz Power 25.78 dBm

Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 14.82 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.829960000 GHz
Offdet 11 dB

L20 1
L10 a = [ A ]

o N\
TAXH [ et

-20

LVL

SwpP 100 of 100
~-30

L-40
l-50

L 60 3DB

Center 5.825 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHz Power 25.74 dBm

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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GCIS

Report No: CCIS13030004101

12dBi Antenna (Chain 1)

Test mode: 802.11n20
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 12.88 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.750200000 GHz
Ooffdet 11 dB
20 T
A 4
L10 L
o / ™\
1 RV
4 M.
MG 10 = ~—]
Nv_,.,.mw-“' MM LVL
SWP 100 of 100
~-30
l-40
~-50
L_60 3DB
Center 5.745 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 23.90 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 12.97 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.788520000 GHz
Offget 11 dB
=20 T
A 1
L10
o /[ N\
1 RV ”// W
MAXH [l
M LVL
SwP 100 of oo
--30
L-40
--50
L _60 3DB
Center 5.785 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 23.89 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 12.84 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.830120000 GHz
Offget 11 dB
20 -
A 4
10 e
o / N\
1 RMja
MAXH [t ] =
[ LV
SwP 100 of 100
--30
L-40
~-50
L_60 3DB
Center 5.825 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 23.82 dBm
Highest channel
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
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GCIS

19dBi Antenna (Chain 1)

Report No: CCIS13030004101

Test mode: 802.11n20
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 9.96 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.750200000 GHz
Ooffdet 11 dB
20
1
10 — F—ry
Lo Ve ™
1 RMis
G 10 4

| _20 o] o

100 of 100 e
-30
--40
~-50
--60
Center 5.745 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 20.86 dBm

Lowest channel

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 10.04 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.788840000 GHz
Ooffdet 11 dB
=20
1
10 =
Lo /] ™
1 RMis
MAXH Il m Y
| _20 o] ""\.-.....,.\__W
P 100 of doo [~
~-30
--40
--50
--60
Center 5.785 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 20.94 dBm

Middle channel

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 9.97 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.826440000 GHz
Offget 11 dB
=20
1
10 =
Lo ya ™
1 RMja
RG] 10 7
| _20 cctenson ] e
100 of 100 [ —
-—-30
+-40
~-50
~-60
Center 5.825 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 20.87 dBm

Highest channel

LVL

LVL

LVL

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Project No.: CCIS130300041RF
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COlS

Report No: CCIS13030004101

23dBi Antenna (Chain 1)

Test mode: 802.11n20
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 8.73 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.746920000 GHz
Offget 11 dB
=20
1
10 —1 [ A |
Lo /,—" “\
\
MAXH [t
LVL
T =" 1o e
SWR| . AR0w 0 ——t
L-40
~-50
L_60 3DB
Center 5.745 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 19.69 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 8.94 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.787960000 GHz
Ooffdet 11 dB
20
1
L10 — [ A |
Lo ™
1 RV
G 10 // \\
N LVL
r-20 — ]
WRERCTONNOY 100 P
Y]
--50
L _60 3DB
Center 5.785 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 19.85 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 8.81 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.830280000 GHz
Ooffdet 11 dB
20
1
L10 [ A |
Lo ’,f “‘—‘a\

L_20 e

| rws¥PT100 of 100 R NN

730

L 40

-50
L _60 3DB

Center 5.825 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHz Power 19.83 dBm

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
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GCIS

Report No: CCIS13030004101

30dBi Antenna (Chain 1)

Test mode: 802.11n20
*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 6.87 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.746680000 GHz
Offget 11 dB
20
10 + [ A |
Lo ™,
/ N
10
LVL
+-20
| swp| 100 of /700 N
— —— Fm———]
--40
-50
L 60 3DB
Center 5.745 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 17 .68 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 6.74 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.786360000 GHz
Ooffdet 11 dB
20
L0 -
Lo et ™
1 RV
UNG] 10 // \\
20 LVL
L swp[ 100 o qoo N
--40
+-50
L _60 3DB
Center 5.785 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 17.75 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 6.72 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.830200000 GHz
Ooffdet 11 dB
20
10 L
Lo ™
1 RV
ONG] 10 // \\
20 LVL
| . swp| 100 ot~ Joo N
--40
+-50
L_60 3DB
Center 5.825 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 17.67 dBm
Highest channel
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
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GCIS

Report No: CCIS13030004101

3dBi Antenna (Chain 1)
Test mode: 802.11n40
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 11.58 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.751760000 GHz
Offdet 11 dB

LVL

SwP 10q of 100

-40
-50
L _60 3DB

Center 5.755 GHz 6 MHz/ Span 60 MHz

Tx Channel
Bandwidth 40 MHz Power 25.40 dBm

Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
% *VBW 3 MHz 11.91 dBm

Ref 30 dBm *Att 40 dB SWT 20 ms 5.791880000 GHz
Offget 11 dB

T
5
e
4
/
E

LVL
--20

SwWP 104 of 100
~-30

L 40

-50
L _60 3DB

Center 5.795 GHz 6 MHz/ Span 60 MHz

Tx Channel
Bandwidth 40 MHz Power 25.84 dBm

Highest channel
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GCIS

12dBi Antenna (Chain 1)

Test mode:

®

Ref 30 dBm

*Att 40 dB

Report No: CCIS13030004101

802.11n40
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 10.05 dBm
SWT 20 ms 5.751760000 GHz

Offdet 1

L d

N~

~-30

SwpP

10d

of

100

-40

--50

--60

Center 5.755 GHz

Tx Channel
Bandwidth

Ref 30 dBm

40 MHz

6 MHz/ Span 60 MHz

Power 23.91 dBm

Lowest channel

*Att 40 dB

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 9.86 dBm
SWT 20 ms 5.791160000 GHz

Offdet 1

L d

U

G 10
=20

ettt

[t | LV

—30

SwP

10d

of

100

L-40

~-50

~-60

Center 5.795 GHz

Tx Channel
Bandwidth

40 MHz

6 MHz/ Span 60 MHz

Power 23.77 dBm

Highest channel
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GCIS

Report No: CCIS13030004101

19dBi Antenna (Chain 1)

Test mode: 802.11n40
*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 6.93 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5_750200000 GHz
Ooffdet 11 dB
20
1 A
L10 [ A |
Lo /—'—“——'_""",_"'“_‘\/
1 RV //
UNG] 10 /
| _ J— \\w““_h LVL
=T T0d of 100
-30
-40
--50
L _60 3DB
Center 5.755 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MHz Power 20.76 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 6.81 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.798120000 GHz
Offget 1] dB
120
L10 L [ A ]
Lo el
1 RV /
RG] 10 7
| ) LVL
F20s Swp| 10d of 100
-30
-40
-50
L_60 3DB
Center 5.795 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MHz Power 20.76 dBm
Highest channel
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GCIS

Report No: CCIS13030004101

23dBi Antenna (Chain 1)

Test mode: 802.11n40
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 6.08 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.750680000 GHz
Ooffdet 11 dB
20
L10 1
o) N
1 RMis
MAXH [l patidY
20 o LVL
hrsra—mr ST 104 of 100 S
~-30
l-40
~-50
L _60 3DB
Center 5.755 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MHz Power 19.86 dBm

Lowest channel

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 5.96 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.798720000 GHz
Offget 11 dB

20
L10 1'
Lo AN T

1 RMas

G 10
L-20 Vs \ LVL
poraA ST 104 of 100 [
~-30
--40
~-50
L_60 3DB
Center 5.795 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MHz Power 19.85 dBm

Highest channel
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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30dBi Antenna (Chain 1)

Report No: CCIS13030004101

Test mode: 802.11n40
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.93 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.751520000 GHz
Offget 11 d
=20
L10 1
o —— J
1 RMi /
MAXH [t / \
2% swp| 1of of 100 o
(o)
30 J \_._
--40
~-50
L 60 3DB
Center 5.755 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MHz Power 17.70 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 4.12 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.791160000 GHz

qet 1

L d

\ LVL

30,

SwWP

&Bﬁ

100

-40

-50

—60

Center 5.795 GHz

Tx Channel
Bandwidth

40 MHz

6 MHz/ Span 60 MHz

Power 17.90 dBm

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13030004101
3dBi Antenna (Chain 2)

Test mode: 802.11a
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 14 .38 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.748040000 GHz
Offget 11 dB

20 ::
. 2

SwP 100 of 100

~-30
L 40

-50
L _60 3DB

Center 5.745 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHz Power 25.24 dBm

Lowest channel

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 14.59 dBm

Ref 30 dBm *Att 40 dB SWT 20 ms 5.787320000 GHz

Offget 11 dB
=20 =
Lt | =

T /] N

LVL

SwpP 100 of 100

L-30
L-40

--50

L 60 3DB

Center 5.785 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHz Power 25.42 dBm

Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 14 .56 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.826600000 GHz
Offget 11 dB

20 :
v

110 . IHI
o / N\

LVL

SwpP 100 of 100

L-40

~-50
L 60 3DB

Center 5.825 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHz Power 25.50 dBm

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13030004101

12dBi Antenna (Chain 2)
Test mode: 802.11a
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 12.51 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.740120000 GHz
Offdet 11 dB

T
L10 z

E2 0 100 of 100 TN

--50
L_60 3DB

Center 5.745 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHz Power 23.30 dBm

Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 12.47 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.788040000 GHz
Offdet 11 dB

T
L10 x e

G 10 =
swp| 100 of 100

—30

L-40

-50
L_60 3DB

Center 5.785 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHz Power 23.33 dBm

Middle channel

*RBW 1 MHz Marker 1 [T1 ]
@ *VBW 3 MHz 12.67 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.828360000 GHz
Offget 11 dB
+20 -
10 | B [ A

-,

M [ LVL
SWP 100 of 100
--30
--40
--50
L_60 3DB
Center 5.825 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 23.51 dBm
Highest channel
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13030004101

19dBi Antenna (Chain 2)

Test mode: 802.11a
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 9.81 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.748360000 GHz
Offget 11 dB
20
:
L2
r10 = ——]
Lo /
1 RM // \\
MAXH il it 7 N
| _20 ,mvdﬂJ I LVL
100 of 100 i
+-30
--40
-50
L 60 3DB
Center 5.745 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 20.48 dBm

Lowest channel

*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 9.61 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.788200000 GHz
Ooffdet 11 dB
+20 T
10 — = - < —] (A
Lo /
1 RV // \\
G 10 N
L 20 A i LVL
l—~STF] 100 of 100 T
£-30
--40
--50
L 60 3DB
Center 5.785 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 20.40 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 9.62 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.828360000 GHz
Ooffdet 11 dB
+20 T
110 - = —
Lo AN
1 RV // \\
G 10 -
-20 s H“““’“havvﬁw LVL
100 o 100 N
230
--40
+-50
L_60 3DB
Center 5.825 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 20.48 dBm
Highest channel
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13030004101

23dBi Antenna (Chain 2)

Test mode: 802.11a
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 8.30 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.740440000 GHz
Ooffdet 11 dB
20
L0 1 —
_O / \
1 RV
MAXH [l patidY // \\
2% Swp| _1og.ad—"100 ] o
=30 U D i
l-40
~-50
L _60 3DB
Center 5.745 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 19.20 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 8.55 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.788200000 GHz
Offget 11 dB
=20
1
L0 F —
AN
0
7 \
=10 7 N
LVL
-—-20
Lnr” N
. SRl .. 100e4 100 N |
--40
+-50
L_60 3DB
Center 5.785 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 19.49 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 8.58 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.828120000 GHz
Ooffdet 11 dB
=20
1
L10 R A
Lo /]
1 RV
G 10 // \\\
2 Swe] 1 ~f’goo o
30 o 200 [
--40
--50
L_60 3DB
Center 5.825 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 19.46 dBm
Highest channel
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13030004101

30dBi Antenna (Chain 2)
Test mode: 802.11a
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 6.31 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.747000000 GHz
Offdet 11 dB

T
[
o

o =
H

swp| 100 of oo N_

L 40

-50
L _60 3DB

Center 5.745 GHz 4 MHz/ Span 40 MHz
Tx Channel

Bandwidth 20 MHz Power 17 .24 dBm

Lowest channel

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 6.56 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.786920000 GHz
Offget 11 dB

T
[
o

o
H

/ LVL
swp| 100 of Too

L 40

-50
L _60 3DB

Center 5.785 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHz Power 17 .47 dBm

Middle channel

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 6.49 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.829160000 GHz
Offget 11 dB

L10 [ A ]
— —

LVL

s SwpP 100_9’1//100 \M

L-40

~-50

L_60 3DB

Center 5.825 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHz Power 17 .45 dBm

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13030004101

3dBi Antenna (Chain 2)

Test mode: 802.11n20
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 14.71 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.750040000 GHz
Offget 11 dB
20 ::
A 4
10 = = =
o / \
1 RV o] N
MAXH I ]
20 LVL
SWP 100 of 100
~-30
--40
~-50
L-60 3DB
Center 5.745 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 25.58 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 14.71 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.788520000 GHz
Offget 11 dB
20 ::
JEDVEDVN SN SEEDEIWIOW [ SV A
L10 [ A |
B / A
10—~ BE—
L 20 LVL
SWP 100 of 100
~-30
-40
~-50
L-60 3DB
Center 5.785 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 25.52 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 14 .46 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.830200000 GHz
Offget 11 dB
110 LT
o / N\
1 RV —— e U
VAKH [l 2o e
|20 LVL
S 100 of 1oo
~-30
L-40
~-50
L_60 3DB
Center 5.825 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 25.33 dBm
Highest channel
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13030004101

12dBi Antenna (Chain 2)
Test mode: 802.11n20
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 12.68 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.749960000 GHz
Offdet 11 dB

Swp 100 of 100
~-30

L-40

--50

L-60 3DB

Center 5.745 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHz Power 23.64 dBm

Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 12.40 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.788760000 GHz
Offdet 11 dB

+-10
MAXH e—— ] "

SwP 100 of 100

—-30

L-40

~—50
L_60 3DB

Center 5.785 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHz Power 23.35 dBm

Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 12.30 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.830040000 GHz
Offdet 11 dB

1
-

ey
M LVL

SwP 100 of 100
~—30

L-40
~-50

L_60 3DB

Center 5.825 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHz Power 23.25 dBm

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 41 of 144



GCIS

Report No: CCIS13030004101

19dBi Antenna (Chain 2)

Test mode: 802.11n20
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 9.77 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.747640000 GHz
Ooffdet 11 dB
=20
1
10 i -- N
0
/
r-10
+-20 e \“-h LVL
100 of 100 e
F-30
l-40
--50
L_60 3DB
Center 5.745 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 20.49 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 9.41 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.788520000 GHz
Offget 11 dB
=20
1
L10 =
Lo /| ™
1 RV
MAXH it
+-20 et i \“~“v _ LVL
[~ 100 of 100 M
~-30
--40
~-50
L_60 3DB
Center 5.785 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 20.34 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 9.43 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.828360000 GHz
Ooffdet 11 dB
20
1
Lo N —
R /,~ ~\\
1 RV
MAXH [l
20 _.._,_,.md'"‘"/ S LVL
r—st7¥|~ 100 of 100 |
--30
Y]
~-50
L _60 3DB
Center 5.825 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 20.49 dBm
Highest channel
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13030004101

23dBi Antenna (Chain 2)

Test mode: 802.11n20
*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 8.55 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.746360000 GHz
Ooffdet 11 dB
20
1
L10 = [ A |
Lo /7 ™
\
F-10 N
LVL
TR T o ~
e w“—m.-_
-40
--50
L _60 3DB
Center 5.745 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 19.53 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 8.18 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.789160000 GHz
Ooffdet 11 dB
20
L10 e
Lo Vet ™
1 RV \\
UG 10
20 Suplseewat™ 100 B o
O
(0} [
-40
--50
L _60 3DB
Center 5.785 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 19.21 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 8.25 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.826600000 GHz
Offget 11 dB
120
L10 . — [ A |
Lo /] ™,
1 RV \\
IRGl -10 N
LVL
295y Lo didgod~ 100 ]
-“"“‘-\-rwu\,—\nw
-40
-50
L_60 3DB
Center 5.825 GHz 4 MHz/ Span 40 MHz
Tx Channel
Bandwidth 20 MHz Power 19.28 dBm
Highest channel
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13030004101

30dBi Antenna (Chain 2)

Test mode: 802.11n20
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 6.29 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.747800000 GHz
Offget 11 dB
20
L10 1

LVL

swp| 100 of _/qoo N\

-40
-50
L _60 3DB

Center 5.745 GHz 4 MHz/ Span 40 MHz
Tx Channel

Bandwidth 20 MHz Power 17 .28 dBm

Lowest channel

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 6.50 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.780920000 GHz
Offget 11 dB

LVL

swp| 100 of.~ Joo N

-40
-50

L-60 3DB

Center 5.785 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHz Power 17 .60 dBm

Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 6.26 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.830200000 GHz
Offdet 11 dB

LVL

/!
swp| 100 of,./ Joo N\

L3

L-40
L-50

L_60 3DB

Center 5.825 GHz 4 MHz/ Span 40 MHz

Tx Channel
Bandwidth 20 MHz Power 17.18 dBm

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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3dBi Antenna (Chain 2)

Report No: CCIS13030004101

Test mode: 802.11n40
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 11.53 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.751040000 GHz
Ooffdet 11 d
20 T
10 ~ I
0
1 RV \\
WG] --10 o ~]
M Lve
=-20
SWP 104 of 100
~-30
Y]
--50
L _60 3DB
Center 5.755 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MHz Power 25.32 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 11.70 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.791760000 GHz
Offget 11 d
=20
—_
10 7 -
0
1 RVS \
MAXH [N e
20 LVL
SWP 104 of 100
~-30
-40
~-50
L_60 3DB
Center 5.795 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MHz Power 25.58 dBm

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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12dBi Antenna (Chain 2)
Test mode:

*RBW 1 MHz
*VBW 3 MHz

Ref 30 dBm *Att 40 dB SWT 20 ms

802.11n40

Report No: CCIS13030004101

Marker 1 [T1 ]
9.42 dBm
5.751160000 GHz

Offget 11 dB

I

LVL

SWP 10Q of 100
~-30

L-40

~-50

--60

Center 5.755 GHz 6 MHz/

Tx Channel

Bandwidth 40 MHz Power

Lowest channel

*RBW 1 MHz
*VBW 3 MHz

Ref 30 dBm *Att 40 dB SWT 20 ms

Span 60 MHz

23.24 dBm

Marker 1 [T1 ]
9.75 dBm
5.797280000 GHz

Offget 11 dB

T

[uy

o
-

SwpP 104 of 100

-40

--50

--60

Center 5.795 GHz 6 MHz/

Tx Channel

Bandwidth 40 MHz Power

Highest channel

Span 60 MHz

23.66 dBm

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130300041RF
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Report No: CCIS13030004101

19dBi Antenna (Chain 2)

Test mode: 802.11n40
*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 6.61 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.750200000 GHz
Offget 11 dB
120
L10 + [ A
L v
-0
1 RV //
WRGl -10
L 20 J/ \ LVL
104 ot 100 [
+-30
--40
-50
L-60 3DB
Center 5.755 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MHz Power 20.33 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 6.28 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.798720000 GHz
Ooffdet 11 dB
20
L10 1
-0
1 RV //
UG 10
L 20 _,/ \l LVL
104 o 100 [~
-30
--40
+-50
L _60 3DB
Center 5.795 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MHz Power 20.17 dBm
Highest channel
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 47 of 144



GCIS

23dBi Antenna (Chain 2)

Report No: CCIS13030004101

Test mode: 802.11n40
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 5.44 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.750200000 GHz
Offget 11 d
20
10 1'
) V" .
1 RV
G 10
L_20 / \ LVL
swe| 104 of 100 N
l-40
-50
L 60 3DB
Center 5.755 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MHz Power 19.28 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 5.67 dBm
Ref 30 dBm *Att 40 dB SWT 20 ms 5.791160000 GHz
Offget 11 d
20
L10 - [ A |
0
1 RV
MAXH [l
L_20 / LVL
104 of 100 e —
--30
+-40
~-50
L-60 3DB
Center 5.795 GHz 6 MHz/ Span 60 MHz
Tx Channel
Bandwidth 40 MHz Power 19.57 dBm
Highest channel
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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30dBi Antenna (Chain 2)
Test mode:

*RBW 1 MHz
*VBW 3 MHz

Ref 30 dBm *Att 40 dB SWT 20 ms

802.11n40

Report No: CCIS13030004101

Marker 1 [T1 ]
3.39 dBm
5.750680000 GHz

Offget 11 dB

\ LVL

SwP 10( of 100
=—30, “}

-40

-50

—60

Center 5.755 GHz 6 MHz/

Tx Channel

Bandwidth 40 MHz Power

Lowest channel

*RBW 1 MHz
*VBW 3 MHz

Ref 30 dBm *Att 40 dB SWT 20 ms

Span 60 MHz

17.22 dBm

Marker 1 [T1 ]
3.50 dBm
5.791520000 GHz

Offget 11 dB

\ LVL

WP 10 y 10
| o S j o 0

L-40

~-50

--60

Center 5.795 GHz 6 MHz/

Tx Channel

Bandwidth 40 MHz Power

Highest channel

Span 60 MHz

17.40 dBm

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Project No.: CCIS130300041RF
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Report No: CCIS13030004101

6.5 Occupy Bandwidth

Test Requirement: FCC Partl5 C Section 15.247 (a)(2)
Test Method: ANSI C63.4:2003 and KDB558074
Limit; >500kHz
Test setup: Spectrum Analyzer

o o

"'\,\ o o o
o o o
- oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 5.6 for details
Test mode: Refer to section 5.3 for details
Test results: Passed

Measurement Data

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 50 of 144




Report No: CCIS13030004101

Chain 1
6dB Occupy Bandwidth (MHz)
Test CH Limit(kHz) Result
802.11a 802.11n20 802.11n40
Lowest 16.56 17.20 35.40
Middle 16.56 17.20 >500 Pass
Highest 16.56 17.20 35.40
99% Occupy Bandwidth (MHz)
Test CH Limit(kHz) Result
802.11a 802.11n20 802.11n40
Lowest 16.56 17.52 35.64
Middle 16.48 17.52 N/A N/A
Highest 16.56 17.52 35.64
Chain 2
6dB Occupy Bandwidth (MHz)
Test CH Limit(kHz) Result
802.11a 802.11n20 802.11n40
Lowest 16.56 17.20 35.40
Middle 16.56 17.20 >500 Pass
Highest 16.56 17.20 35.40
99% Occupy Bandwidth (MHz)
Test CH Limit(kHz) Result
802.11a 802.11n20 802.11n40
Lowest 16.56 17.52 35.64
Middle 16.48 17.60 N/A N/A
Highest 16.56 17.52 35.64

Test plot as follows:

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130300041RF
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GCIS

Report No: CCIS13030004101

Chain 1
Test mode: 6dB BW 802.11a

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.79 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 16.560000000 MHz
30 Offfet 11|dB Marker] 1 [T1
2|36 dBm
6680000 GU

T k
7 v

-70

Center 5.745 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 11:48:15

Lowest channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.40 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 16560000000 MHz
30 Offfet 11]dB Varker] 1 [T1
233 dem
ceorbon o lew
P
s N

N \
;:;MTWWW 'LWWM

-70

Center 5.785 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 12:16:01

Middle channel

@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.40 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 16.560000000 MHz

30 Offfet 11[dB Marker| 1 [T1

1{56 dBm

sl 816680po0 cuz [N

-70

Center 5.825 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 12:29:03

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 52 of 144



GCIS

Report No: CCIS13030004101

Test mode: 6dB BW 802.11n20

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.31 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 17.200000000 MHz
30 offfet 11]dB Varker] 1 [T1
3l 40 dem
sac0hoo G
1P
i D1 10

-70

Center 5.745 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 13:37:02

Lowest channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.34 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 17.200000000 MHz
30 offfet 11]ds Varker] 1 [T1
ala3 dem
s250ha0 G
P
s 10
J [N 118 I R A

-70

Center 5.785 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 13:24:31

Middle channel

@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.37 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 17.200000000 MHz

30 Offfet 11[dB Marker| 1 [T1
2|38 den

16260000 Gu

-70

Center 5.825 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 12:55:32

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

.. CCIS130300041RF
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GCIS

Test mode: 6dB BW

Ref 30 dBm

Report No

802.11n40

“RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 1.17 dB
“Att 40 dB SWT 20 ms 35.400000000 MHz

30 Offpet 11(dB Marker| 1 [T1
0f29 dBm
o
D1 7.6 dB
2 1f Al /U\A"‘\ W“MWWMA.I )
bl
5 wﬁ"v“'/ \‘“u'w

-70

Center 5.755 GHz

6 MHz/ Span 60 MHz

Date: 19.APR.2013 17:58:27

Lowest channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz —0.95 a8
Ref 30 dBm Att 40 dB SWT 20 ms 35.400000000 HHz
30 offfet 11|dB Varker| 1 [T1
“1f21 aem
aohoo G
1 PK
AH
1 6.55 dB o
. "
ALk J;U\,ﬂ ML AL
e ¥ LALA J“
./"r l\‘\l
O o R T

-70

Center 5.795 GHz

6 MHz/ Span 60 MHz

Date: 19.APR.2013 18:52:52

Highest channel

: CCIS13030004101

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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GCIS

Report No: CCIS13030004101

Test mode:99% BW 802.11a

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 10.12 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.739960000 GHz
30 Offfet 11[dB OBW 16].560000p00 MHz

Temp 1| [T1 OBII

| A |
5|.736680p00 GHz
=G Temp 2| [T1 0BY]

. e

far

=

~ L

*

l

-70

Center 5.745 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 11:49:12

Lowest channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 khHz 10.21 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.789960000 GHz
30 Offfet 11[dB OBW 16] 48000000 MHz
Temp 1| [T1 0BJ1]
37 dea| N
s|.776680p00 GHz
1 Temp 2{ [T1 oB{]

L2

T
I

-70

Center 5.785 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 12:17:18

Middle channel

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 9.39 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.820060000 GHz
30 Offfet 11[dB 0BW 16[-560000p00 MHz

Temp 1| [T1 0B

1l51 apn|EN
5|.816680p00 GHz
1 PK

=3 1 Temp 2| [T1 OB/]

WMMW  cesazaopoo ore

e

]
JV‘WWJ/ ki,
P it ]

-70

Center 5.825 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 12:31:32

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 55 of 144



GCIS

Report No: CCIS13030004101

Test mode: 99% BW 802.11n20

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 10.61 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.749960000 GHz
30 Offfet 11|dB OBW 17]-520000p00 MHz

Temp 1| [T1 OBII

| A |
5[.736200p00 GHz
=G Temp 2| [T1 0BY]

Sz
WMM)JA[ WMWIZ 5|.753720p00 GHz

w w \\MW%A

ta

T

-70

Center 5.745 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 13:39:05

Lowest channel

® “RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz 10.20 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.779960000 GHz
30 Offfet 11|dB GBW 17]-520000p00 MHz
Temp 1| [T1 OBY1]
Pyanre | A |

5|.776200p00 GHz
Temp 2{ [T1 0BfV]

e
#\M MM*%Z 5. 793720p00 GHz

» L ..m/V'M[ Mm.

i

-70

Center 5.785 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 13:26:03

Middle channel

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 9.28 dBn
Ref 30 dBm “Att 40 dB SWT 20 ms 5.826200000 GHz
30 Offfet 11[dB 0BW 17[.520000p00 MHz

Temp 1| [T1 0B

1log aen|EN
5|.816200p00 GHz
1 PK

MAXH| 1 Temp 2| [T1 OBf]
rrorem] L

%M}*’MW'*JA] MM T2 5.833720p00 GHz

L NWJ Mﬂm“

-70

Center 5.825 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 12:56:16

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 56 of 144
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Test mode: 99% BW

Ref 30 dBm

Report No

802.11n40

“RBW 100 kHz WMarker 1 [T1 ]
“VBW 300 kHz 7.74 dBm
“Att 40 dB SWT 20 ms 5.749960000 GHz

30 Offpet 11|dB 0BW 35[ 640000000 MHz
Temp 1f [T1 OBW]
oS ES
<[ 7a7120p00 oHz
Temp 2| [T1 o8N]
— =TF3T UBm
o i 5| 772760p00 GHz
WA AN b X
ML_J" \v.u
70
Center 5.755 GHz 6 MHz/ Span 60 MHz
Date: 19.APR.2013 17:59:43
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 6.62 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.789960000 GHz
30 Offpet 11|dB OBW 5. 640000p00 MHZ
Temp 1| 71 OB(
29 ape|N
<[ 77712000 cHz
Temp 2|

np 2| [T1 o8]

oL,

nnnnn

T
of a127e0poo
AL AMAA L

GHz

N

-70

Center 5.795 GHz

6 MHz/ Span 60 MHz

Date: 19.APR.2013 18:54:45

Highest channel

: CCIS13030004101

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Chain 2

Test mode: 6dB BW

Report No: CCIS13030004101

802.11a

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.77 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 16.560000000 MHz
30 Offfet 11[dB Varker] 1 [T1
1{81 dBm
36680000 GH

-70

Center 5.745 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 11:58:33

Lowest channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.41 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 16560000000 MHz
30 Offfet 11]dB Varker] 1 [T1
2[27 dem
ol 226680hoa _cu

b1 10 1B as

D2 4.13 dB il W L

-:204 MW"V’J by
o

-70

Center 5.785 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 12:14:27

Middle channel

@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.34 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 16560000000 MHz
30 Offfet 11[dB Marker| 1 [T1
1[40 dBm
sl 816680ho0 cut
1 PK
A

-70

Center 5.825 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 12:27:58

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

.. CCIS130300041RF
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GCIS

Report No: CCIS13030004101

Test mode: 6dB BW 802.11n20

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.29 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 17.200000000 MHz
30 Offfet 11|dB Varker] 1 [T1
3[32 dBm
26360000 Gu
1 PK
IXG] D1 10 B

-70

Center 5.745 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 13:35:40

Lowest channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 khHz -0.31 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 17.200000000 MHz
30 Offfet 11[dB Varker] 1 [T1
al27 dem
ol 226360hoa_cu

b1 10 o5 as

i
\ mmw N"“ww‘

-70

Center 5.785 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 13:25:26

Middle channel

@ “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 KHz -0.40 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 17.200000000 MHz
30 Offfet 11[dB Marker| 1 [T1
2|26 dBm
s}-216360p00 G

A T P8 S P . R B

m mmﬂ'/\’u)( m%ﬂnm

-70

Center 5.825 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 12:54:14

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 59 of 144



GCIS

Report No: CCIS13030004101

Test mode: 6dB BW 802.11n40

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 1.28 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 35.400000000 MHz
30 Offfet 11[dB Marker| 1 [T1
0f17 dBm
D1 7.6
oo il MNJMM\ A AIAL
bl
.W“”A“M'"/ \'L'“‘“W
Center 5.755 GHz 6 MHz/ Span 60 MHz
Date: 19.APR.2013 18:11:58
Lowest channel
® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.17 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 35.400000000 MHz
30 Offpet 11|dB Marker| 1 [T1
40600 cuz |
D1 6.47| dB
N )
AL AL, MMMM}
PR T
Center 5.795 GHz 6 MHz/ Span 60 MHz
Date: 19.APR.2013 18:51:44
Highest channel
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 60 of 144



GCIS

Report No: CCIS13030004101

Test mode:99% BW 802.11a

® “RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz 9.73 dBm

Ref 30 dBm “Att 40 dB SWT 20 ms 5.739960000 GHz

30 Offfet 11[dB OBW 16].560000p00 MHz
Temp 1| [T1 0B

1{02 gan|EN

— 5| 736680p00 GHz

L 1 Temp 2| [T1 0BY]

THzeTe
TW‘*M (JWMM 5 5. 753240p00 GHz

e

-70

Center 5.745 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 11:59:21

Lowest channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 khHz 10.13 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.786200000 GHz
30 Offfet 11[dB OBW 16] 48000000 MHz
Temp 1| [T1 0BJ1]
.| A |

5|.776680p00 GHz

1 Temp 2| [T1 0B/

2
= =TT e
?WL«JN Y 5[.793160p00 GHz

I ] \
I i,

-70

Center 5.785 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 12:17:51

Middle channel

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 9.36 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.826200000 GHz
30 Offfet 11[dB 0BW 16[-560000p00 MHz

Temp 1| [T1 0B

1lse den|EN
5|.816680p00 GHz
1 PK

] 1 Temp 2| [T1 OB

?Mm% MM\? o s332a0poo oz

-70

Center 5.825 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 12:30:06

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 61 of 144



GCIS

Report No: CCIS13030004101

Test mode: 99% BW 802.11n20

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 10.39 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.749960000 GHz
30 Offfet 11|dB OBW 17]-520000p00 MHz

Temp 1| [T1 OB

PIFERPT | A |

5|.736200p00 GHz
Temp 2| [T1 OBY7]

e R S = e e e

-70

Center 5.745 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 13:41:47

Lowest channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 KkHz 10.12 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.786200000 GHz
30 Offfet 11[dB OBW 17].600000p00 MHZ
Temp 1| [T1 OBY]
R | A |
s|.776120p00 GHz
1 Temp 2| [T1 OBYr
v P r 1

——
\?‘Mmlm MW“%Z 5| 793720po0 GHz

.: mw\"‘f{ l‘\“‘W»«M. "

-70

Center 5.785 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 13:26:31

Middle channel

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 9.37 dBm
Ref 30 dBm “Att 40 dB SWT 20 ms 5.826200000 GHz
30 Offfet 11[dB 0BW 17[.520000p00 MHz

Temp 1| [T1 0B

1lse den|EN
5|.816200p00 GHz
1 PK

] 1 Temp 2| [T1 OB

Trss—aem v
?leﬂ Lalad v%z 5[.833720p00 GHz

i ] \
e e

-70

Center 5.825 GHz 4 MHz/ Span 40 MHz

Date: 20.APR.2013 12:56:39

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 62 of 144
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Test mode: 99% BW

Ref 30 dBm

Report No

802.11n40

“RBW 100 kHz WMarker 1 [T1 ]
“VBW 300 kHz 7.60 dBm
“Att 40 dB SWT 20 ms 5.749960000 GHz

30 Offfet 11

OBW 35[640000p00 MHz
Temp 1| [T1 OBJ/]
olas gpn|EN

s|. 737120p00
Temp 2| [T1 OBY7]

GHz

L W_ﬂzmo
2

L L

N

-70

Center 5.755 GHz

6 MHz/ Span 60 MHz

Date: 19.APR.2013 18:14:50

Lowest channel

® “RBW 100 kHz Marker
“VBW 300 kHz
Ref 30 dBm “Att 40 dB SWT 20 ms
30 offfet 11]ds
s|.777120p00 GHz
[P : B
a Temp 2| [T1 oB{]
-~ —rtoz—em
s|.812760p00 GHz
Tl M Ty
Y fi2

\

-70

Center 5.795 GHz

6 MHz/ Span 60 MHz

Date: 19.APR.2013 18:53:51

Highest channel

: CCIS13030004101

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Page 63 of 144



GCIS

Report No: CCIS13030004101

6.6 Power Spectral Density

Test Requirement:

FCC Partl5 C Section 15.247 (e)

Test Method:

ANSI C63.4:2003 and KDB558074

Limit:

8dBm

Test setup:

Spectrum Analyzer

Ooonod
Fdn o o

N ooo
— =l=]=
oo

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 5.6 for details

Test mode:

Refer to section 5.3 for details

Test results:

Passed

Measurement Data

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130300041RF
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Report No: CCIS13030004101

PSD Total PSD Limit
Mode Test CH Ant. Port Result
(dBm) (dBm) (dBm)
Ant 1 -5.54
Lowest -3.28 8.00 Pass
Ant 2 -7.11
Ant 1 -4.88
802.11a Middle -2.15 8.00 Pass
Ant 2 -5.39
Ant 1 -6.72
Highest -3.98 8.00 Pass
Ant 2 -7.23
Ant 1 -5.77
Lowest -2.68 8.00 Pass
Ant 2 -5.55
802.11n Ant 1 -6.27
Middle -2.92 8.00 Pass
20 Ant 2 -5.63
Ant 1 -6.47
Highest -3.47 8.00 Pass
Ant 2 -6.40
Ant 1 -7.46
Lowest -4.81 8.00 Pass
802.11n Ant 2 -8.29
40 Ant 1 -8.43
Highest -5.38 8.00 Pass
Ant 2 -8.38
Test plot as follows:
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 65 of 144




GCIS

Report No: CCIS13030004101

Chain 1
Test mode: 802.11a

Ref 30 dBm “Att 40 dB SWT 2.8 s 5.748400000 GHz
30 Offfet 11|dB

T
AL s 1l L
MR AL LA AL

-70

Center 5.745 GHz 2.5 MHz/ Span 25 MHz

Date: 20.APR.2013 11:50:55

Lowest channel

® “RBW 3 KkHz Marker 1 [T1 ]
“VBW 10 KHz -4.88 dBm

Ref 30 dBm “Att 40 dB SWT 2.8 s 5.787750000 GHz

30 Offfet 11|dB

T
AL At il
Uit kaal LA v LA i)

-70

Center 5.785 GHz 2.5 MHz/ Span 25 MHz

Date: 20.APR.2013 12:18:51

Middle channel

@ “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -6.72 dBm

Ref 30 dBm “Att 40 dB SWT 2.8 s 5.823400000 GHz

30 Offfet 11[dB

1
FOTPORY [TTIVINE 0 (YVL NYVORYT PR TIVNY PIOVOTRY
LR il VI

[ VAT WA

=
==
§{

i

-70

Center 5.825 GHz 2.5 MHz/ Span 25 MHz

Date: 20.APR.2013 12:33:46

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 66 of 144



GCIS

Report No: CCIS13030004101

Test mode: 802.11n20

® “RBW 3 KkHz Marker 1 [T1 ]
“VBW 10 kHz -5.77 dBm

Ref 30 dBm “Att 40 dB SWT 3 s 5.738358000 GHz

30 Offfet 11|dB

-70
Center 5.745 GHz 2.7 MHz/ Span 27 MHz

Date: 20.APR.2013 13:48:27

Lowest channel

® “RBW 3 KkHz Marker 1 [T1 ]
“VBW 10 kHz -6.27 dBm
Ref 30 dBm “Att 40 dB SWT 3 s 5.786836000 GHz
30 offfet 11|dB
LA]
1Pk
=
1
L i
-70
Center 5.785 GHz 2.7 WHz/ span 27 WMz
Date: 20.APR.2013 13:27:26
@ “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -6.47 dBm
Ref 30 dBm “Att 40 dB SWT 3 s 5.827106000 GHz
30 Offfet 11|dB
LA ]

1

L. drgods Linn ALW
it At

WM Wu.“wlu.“ ”

-70
Center 5.825 GHz 2.7 MHz/ Span 27 MHz

Date: 20.APR.2013 12:57:43

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Test mode:

Ref 30 dBm

Report No: CCIS13030004101

“RBW 3 KHz Marker 1 [T1 ]
“VBW 10 kHz -7.46 dBm
“Att 40 dB SWT 6 s 5.750572000 GHz

30 Offpet 11(dB
1
ol el |
Py (h W W ) WA
-70
Center 5.755 GHz 5.4 MHz/ Span 54 MHz

Date: 19.APR.2013 18:03:14

Ref 30 dBm

Lowest channel

“RBW 3 kHz
“VBW 10 kHz
SWT 6 s

Marker

“Att 40 dB

1

[REA
-8.43 dBm

5.793056000 GHz

30 Offfet 11[dB

Ui

-70

Center 5.795 GHz

5.4 MHz/

Date: 19.APR.2013 19:00:41

Highest channel

Span 54 MHz

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130300041RF
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Report No: CCIS13030004101

Chain 2
Test mode: 802.11a

® “RBW 3 KkHz Marker 1 [T1 ]
“VBW 10 kHz 7.11 dBm

Ref 30 dBm “Att 40 dB SWT 2.8 s 5.748400000 GHz
30 Offfet 11|dB

1
YTV TY WYPITY (IR TETTL AR TTOVR TN Aw\’uuut
(vav {40 1 It L 1 VAL A g T

L W e
e ki

-70

Center 5.745 GHz 2.5 MHz/ Span 25 MHz

Date: 20.APR.2013 12:00:21

Lowest channel

® “RBW 3 KkHz Marker 1 [T1 ]
“VBW 10 KHz -5.39 dBm

Ref 30 dBm “Att 40 dB SWT 2.8 s 5.786250000 GHz

30 Offfet 11|dB

L Ll dan i na na AR bt ARk Al g A g g
(/AU A A 1At e amnd [ (i a' g TR e

-70

Center 5.785 GHz 2.5 MHz/ Span 25 MHz

Date: 20.APR.2013 12:19:08

Middle channel

@ “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -7.23 dBm

Ref 30 dBm “Att 40 dB SWT 2.8 s 5.823650000 GHz

30 Offfet 11[dB

- T ANTTLTINTIRRLY ‘T T IT TN Il
(Vmu (U (Lt T T B

-70

Center 5.825 GHz 2.5 MHz/ Span 25 MHz

Date: 20.APR.2013 12:34:11

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
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Report No: CCIS13030004101

Test mode: 802.11n20

® “RBW 3 KkHz Marker 1 [T1 ]
“VBW 10 kHz -5.55 dBm

Ref 30 dBm “Att 40 dB SWT 3 s 5.739600000 GHz

30 Offfet 11|dB

L " Lintad shbA M A “MMWMMMMWM
rJV {Add )

-70

Center 5.745 GHz 2.7 MHz/ Span 27 MHz

Date: 20.APR.2013 13:48:59

Lowest channel

® “RBW 3 KkHz Marker 1 [T1 ]
“VBW 10 KHz -5.63 dBm

Ref 30 dBm “Att 40 dB SWT 3 s 5.789914000 GHz
30 Offfet 11[dB

1
L N Au\'ﬂl"ll AIILWI MMaka m.m"nﬂ mm

Sd/kdu|

-70

Center 5.785 GHz 2.7 MHz/ Span 27 MHz

Date: 20.APR.2013 13:27:59

Middle channel

@ “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -6.40 dBm

Ref 30 dBm “Att 40 dB SWT 3 s 5.819924000 GHz

30 Offfet 11[dB

f-10-

F=
3

i m\

Wl ik ‘v‘\l‘V\l‘A
T :

-70

Center 5.825 GHz 2.7 MHz/ Span 27 MHz

Date: 20.APR.2013 12:58:05

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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Test mode:

Report No

802.11n40

® “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -8.29 dBm

Ref 30 dBm “Att 40 dB SWT 6 s 5.759320000 GHz

30 Offfet 11|dB

e

O i ™

-70

Center 5.755 GHz 5.4 MHz/ Span 54 MHz

Date: 19.APR.2013 18:18:40

Lowest channel

® “RBW 3 KkHz Marker 1 [T1 ]
“VBW 10 KHz -8.38 dBm

Ref 30 dBm “Att 40 dB SWT 6 s 5.790572000 GHz

30 Offfet 11[dB

To oy I

-70

Center 5.795 GHz 5.4 MHz/ Span 54 MHz

Date: 19.APR.2013 18:59:24

Highest channel

: CCIS13030004101

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130300041RF

Page 71 of 144



GCIS

6.7 Band Edge

Report No: CCIS13030004101

6.7.1 Conducted Emission Method

Test Requirement:

FCC Partl5 C Section 15.247 (d)

Test Method:

ANSI C63.4:2003 and KDB 558074

Limit:

In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 30 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup:

Spectrum Analyzer

o o
Fd o o
e o |

— o E':' E.U.T

Vi

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 5.6 for details

Test mode: Refer to section 5.3 for details
Test results: Passed
Test plot as follows:
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13030004101
Chain 1

Test mode: 802.11a

® “RBW 100 kHz Delta 1 [T1 ] ® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 36.17 dB “VBW 300 kHz 42.20 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 25.320000000 MHz Ref 30 dBm “Att 40 dB SWT 20 ms 24.360000000 MHz
30 Offset 11|dB Marker| 1 [T1 30 Offket 11|dB Marker| 1 [T1 ||
9174 dBm 9145 dBm
40060b00 G 20 5200000 i
1 PK] 1 PK
= 1 = 1

[-10-

P i )
i 7 Em

T

n

S
=

4

-~40-
-70 -70
Center 5.725 GHz 6 MHz/ Span 60 MHz Center 5.85 GHz 7 MHz/ Span 70 MHz
Date: 20.APR.2013 12:03:30 Date: 20.APR.2013 12:37:11
Lowest channel Highest channel

Test mode: 802.11n20

® “RBW 100 kHz Delta 1 [T1 ] ® RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -36.75 dB VBW 300 kHz 42 .44 dB
Ref 30 dBm “Att 40 dB SWT 20 ms -25.320000000 MHz Ref 30 dBm Att 40 dB SWT 20 ms 24.080000000 MHz
30 Offfet 11|dB Marker] 1 [T1 30 Offfet 11[dB Varker] 1 [T1
10[35 dBm ol 33 dBm
Lo 5| z40060h00 i 6200000 Gi
1 PK] 1 1 PK] .
g |, 2 /A

FEtE] R “
: w MY

Lowes P T SV I MWMWWWWW
-70 -70
Center 5.725 GHz 6 MHz/ Span 60 MHz Center 5.85 GHz 7 MHz/ Span 70 MHz
Date: 20.APR.2013 13:50:50 Date: 20.APR.2013 13:00:43
Lowest channel Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13030004101

Test mode: 802.11n40

® “RBW 100 kHz Delta 1 [T1 ] ® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 32.34 dB “VBW 300 kHz 39.98 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 25.400000000 MHz Ref 30 dBm “Att 40 dB SWT 20 ms 61.500000000 MHz
30 Offpet 11|dB Marker| 1 [T1 30 Offset 11|dB Marker[ 1 [T1 ||
7183 dBm 6} 67 dBm
0000b00 G 20 92700h00 GH.
1 PK] 1 PK
Az

1 fiAXH

[.MW MM‘ h fwmuw
. ’ |

-70

Center 5.725 GHz 10 MHz/ Span 100 MHz Center 5.85 GHz 15 MHz/ Span 150 MHz

Date: 20.APR.2013 14:53:14 Date: 19.APR.2013 19:04:25

Lowest channel Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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Chain 2
Test mode:

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 35.33 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 15.120000000 MHz
30 Offet 11|dB Marker| 1 [T1
9168 dBm
40000p00 Guz |
1 PK]
frAxH L

fc Ny

Center 5.725 GHz 6 MHz/ Span 60 MHz

Date: 20.APR.2013 12:01:46

Lowest channel

Test mode:

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -35.95 dB
Ref 30 dBm “Att 40 dB SWT 20 ms -25.320000000 MHz
30 Offfet 11|dB Marker| 1 [T1
10042 dem
L20. sl z40060b00 Gy
e :
e [RAVEIA ,WJ'\M\
1 A
A DB
\
- rono it
-70
Center 5.725 GHz 6 MHz/ Span 60 MHz

Date: 20.APR.2013 13:51:39

Lowest channel

Report No: CCIS13030004101

802.11a

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 41.57 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 24.640000000 MHz
30 Offket 11|dB Marker[ 1 [T1 |
ol 40 dem
| 20. 6200h00 Gz |
1 PK
fiAxH 1

[-10-

N“W“ﬁ\
T

-70

Center 5.85 GHz 7 MHz/ Span 70 MHz

Date: 20.APR.2013 12:38:25

Highest channel

802.11n20

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -41.54 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 24.920000000 MHz
30 Offfet 11]dB Marker] 1 [T1
9|39 dem
26200000 Gi:
L S
T )\)\R LvL
ww
L N"% )
WWWM)\W ol
-70
Center 5.85 GHz 7 MHz/ Span 70 MHz

Date: 20.APR.2013 13:02:09

Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13030004101

® “RBW 100 kHz Delta 1 [T1 ] ® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 31.82 dB “VBW 300 kHz -40.27 dB
Ref 30 dBm “Att 40 dB SWT 20 ms 25.400000000 MHz Ref 30 dBm “Att 40 dB SWT 20 ms 60.600000000 MHz
30 Offfet 11|dB Marker] 1 [T1 30 Offfet 11|dB Marker] 1 [T1
7171 dBm 6[60 dBm
0000b00 G 20 5| 702400h00 cu
1 PK] 1 PK]
Az

1 VAXH

IMW wa‘ B {}luﬂiuwwj "
B | |

-70

Center 5.725 GHz 10 MHz/

Span 100 MHz Center 5.85 GHz 15 MHz/ Span 150 MHz

Date: 20.APR.2013 14:57:33 Date: 19.APR.2013 19:02:58

Lowest channel Highest channel

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13030004101

6.7.2 Radiated Emission Method

Test Requirement: FCC Part15 C Section 15.209 and 15.205

Test Method: ANSI C63.4: 2003

Test Frequency Range: 5.35 GHz to 5.46 GHz

Test site: Measurement Distance: 3m
Receiver setup:
Frequency Detector RBW VBW Remark
Peak 1MHz 3MHz Peak Value
Above 1GHz Peak 1MHz 10Hz Average Value
Limit:
Frequency Limit (dBuV/m @3m) Remark
54.00 Average Value
Above 1GHz 74.00 Peak Value

Test Procedure:

The EUT was placed on the top of a rotating table 0.8 meters above

the ground at a 3 meter camber. The table was rotated 360 degrees
to determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above
the ground to determine the maximum value of the field strength.
Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

4. For each suspected emission, the EUT was arranged to its worst
case and then the antenna was tuned to heights from 1 meter to 4
meters and the rota table was turned from 0 degrees to 360 degrees
to find the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak
values of the EUT would be reported. Otherwise the emissions that
did not have 10dB margin would be re-tested one by one using
peak, quasi-peak or average method as specified and then reported
in a data sheet.

Test setup:

P —

Antenna Tower

Horn Antenna

EUT

Spectrum
Analyzer

Turn
Table ‘A LA

Test Instruments: Refer to section 5.6 for details

Test mode: Refer to section 5.3 for details

Test results: Passed

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: CCIS130300041RF
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3 dBi Omni-directional antenna

Report No: CCIS13030004101

802.11a
Test channel. \ Lowest \ Level: \ Peak
Read Antenna Cable Preamp L Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 44.32 31.78 9.15 40.18 45.07 74 -28.93 Horizontal
5460.00 43.17 31.99 9.16 40.23 44.09 74 -29.91 Horizontal
5350.00 44.35 31.78 9.15 40.18 45.1 74 -28.9 Vertical
5460.00 43.86 31.99 9.16 40.23 44.78 74 -29.22 Vertical
Test channel. \ Lowest \ Level: \ Average
= Read Antenna Cable Preamp T Over
requency Level Limit Line S N
(MH2) Level Factor Loss Factor @Buv/m) | @Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
5350.00 30.38 31.78 9.15 40.18 31.13 54 -22.87 Horizontal
5460.00 29.11 31.99 9.16 40.23 30.03 54 -23.97 Horizontal
5350.00 31.09 31.78 9.15 40.18 31.84 54 -22.16 Vertical
5460.00 33.23 31.99 9.16 40.23 34.15 54 -19.85 Vertical
802.11n20
Test channel: \ Lowest \ Level: \ Peak
Read Antenna Cable Preamp L Over
Frequency Level Limit Line o o
(MHz) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
5350.00 43.78 31.78 9.15 40.18 44.53 74 -29.47 Horizontal
5460.00 42.33 31.99 9.16 40.23 43.25 74 -30.75 Horizontal
5350.00 43.53 31.78 9.15 40.18 44.28 74 -29.72 Vertical
5460.00 43.16 31.99 9.16 40.23 44.08 74 -29.92 Vertical
Test channel. \ Lowest ‘ Level: | Average
Read Antenna Cable Preamp Lo Over
Frequency Level Limit Line o o
(MHz2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 31.06 31.78 9.15 40.18 31.81 54 -22.19 Horizontal
5460.00 29.88 31.99 9.16 40.23 30.8 54 -23.20 Horizontal
5350.00 31.24 31.78 9.15 40.18 31.99 54 -22.01 Vertical
5460.00 30.56 31.99 9.16 40.23 31.48 54 -22.52 Vertical

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Report No: CCIS13030004101

802.11n40
Test channel. \ Lowest \ Level: \ Peak
Read Antenna Cable Preamp L Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 44.67 31.78 9.15 40.18 45.42 74 -28.58 Horizontal
5460.00 42.58 31.99 9.16 40.23 43.5 74 -30.5 Horizontal
5350.00 44.37 31.78 9.15 40.18 45.12 74 -28.88 Vertical
5460.00 43.21 31.99 9.16 40.23 44.13 74 -29.87 Vertical
Test channel. \ Lowest \ Level: | Average
F Read Antenna Cable Preamp Lo Over
requency Level Limit Line S o
(MH2) Level Factor Loss Factor @Buv/m) | (@Buv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 30.21 31.78 9.15 40.18 30.96 54 -23.04 Horizontal
5460.00 29.78 31.99 9.16 40.23 30.7 54 -23.3 Horizontal
5350.00 31.09 31.78 9.15 40.18 31.84 54 -22.16 Vertical
5460.00 29.34 31.99 9.16 40.23 30.26 54 -23.74 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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12 dBi Omni-directional antenna

Report No: CCIS13030004101

802.11a
Test channel. \ Lowest \ Level: \ Peak
Read Antenna Cable Preamp L Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 44.87 31.78 9.15 40.18 45.62 74 -28.38 Horizontal
5460.00 43.67 31.99 9.16 40.23 44.59 74 -29.41 Horizontal
5350.00 44.74 31.78 9.15 40.18 45.49 74 -28.51 Vertical
5460.00 44.02 31.99 9.16 40.23 44.94 74 -29.06 Vertical
Test channel. \ Lowest \ Level: \ Average
= Read Antenna Cable Preamp T Over
requency Level Limit Line S N
(MH2) Level Factor Loss Factor @Buv/m) | @Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
5350.00 30.76 31.78 9.15 40.18 31.51 54 -22.49 Horizontal
5460.00 29.45 31.99 9.16 40.23 30.37 54 -23.63 Horizontal
5350.00 31.56 31.78 9.15 40.18 32.31 54 -21.69 Vertical
5460.00 33.65 31.99 9.16 40.23 34.57 54 -19.43 Vertical
802.11n20
Test channel: \ Lowest \ Level: \ Peak
Read Antenna Cable Preamp L Over
Frequency Level Limit Line o o
(MHz) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
5350.00 43.95 31.78 9.15 40.18 44.7 74 -29.3 Horizontal
5460.00 42.69 31.99 9.16 40.23 43.61 74 -30.39 Horizontal
5350.00 43.97 31.78 9.15 40.18 4472 74 -29.28 Vertical
5460.00 43.78 31.99 9.16 40.23 447 74 -29.3 Vertical
Test channel. \ Lowest ‘ Level: | Average
Read Antenna Cable Preamp Lo Over
Frequency Level Limit Line L o
(MHz2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 31.76 31.78 9.15 40.18 32.51 54 -21.49 Horizontal
5460.00 30.21 31.99 9.16 40.23 31.13 54 -22.87 Horizontal
5350.00 31.67 31.78 9.15 40.18 32.42 54 -21.58 Vertical
5460.00 30.89 31.99 9.16 40.23 31.81 54 -22.19 Vertical

Shenzhen Zhongjian Nanfang Testing Co., Ltd.
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
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Report No: CCIS13030004101

802.11n40
Test channel. \ Lowest \ Level: \ Peak
Read Antenna Cable Preamp L Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 44.98 31.78 9.15 40.18 45.73 74 -28.27 Horizontal
5460.00 42.86 31.99 9.16 40.23 43.78 74 -30.22 Horizontal
5350.00 44.81 31.78 9.15 40.18 45.56 74 -28.44 Vertical
5460.00 43.69 31.99 9.16 40.23 44.61 74 -29.39 Vertical
Test channel. \ Lowest \ Level: | Average
F Read Antenna Cable Preamp Lo Over
requency Level Limit Line o o
(MH2) Level Factor Loss Factor @Buv/m) | (@Buv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 30.65 31.78 9.15 40.18 314 54 -22.6 Horizontal
5460.00 30.22 31.99 9.16 40.23 31.14 54 -22.86 Horizontal
5350.00 31.47 31.78 9.15 40.18 32.22 54 -21.78 Vertical
5460.00 30.09 31.99 9.16 40.23 31.01 54 -22.99 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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19 dBi sector antenna

Report No: CCIS13030004101

802.11a
Test channel. \ Lowest \ Level: \ Peak
Read Antenna Cable Preamp L Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 45.22 31.78 9.15 40.18 45.97 74 -28.03 Horizontal
5460.00 43.98 31.99 9.16 40.23 44.9 74 -29.1 Horizontal
5350.00 45.07 31.78 9.15 40.18 45.82 74 -28.18 Vertical
5460.00 44.56 31.99 9.16 40.23 45.48 74 -28.52 Vertical
Test channel. \ Lowest \ Level: \ Average
= Read Antenna Cable Preamp T Over
requency Level Limit Line S N
(MH2) Level Factor Loss Factor @Buv/m) | @Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
5350.00 31.16 31.78 9.15 40.18 31.91 54 -22.09 Horizontal
5460.00 30.09 31.99 9.16 40.23 31.01 54 -22.99 Horizontal
5350.00 31.88 31.78 9.15 40.18 32.63 54 -21.37 Vertical
5460.00 34.02 31.99 9.16 40.23 34.94 54 -19.06 Vertical
802.11n20
Test channel: \ Lowest \ Level: \ Peak
Read Antenna Cable Preamp L Over
Frequency Level Limit Line o o
(MHz) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
5350.00 44.23 31.78 9.15 40.18 44.98 74 -29.02 Horizontal
5460.00 43.31 31.99 9.16 40.23 44.23 74 -29.77 Horizontal
5350.00 44.15 31.78 9.15 40.18 449 74 -29.1 Vertical
5460.00 44.08 31.99 9.16 40.23 45 74 -29 Vertical
Test channel. \ Lowest ‘ Level: | Average
Read Antenna Cable Preamp Lo Over
Frequency Level Limit Line L o
(MHz2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 32.03 31.78 9.15 40.18 32.78 54 -21.22 Horizontal
5460.00 31.05 31.99 9.16 40.23 31.97 54 -22.03 Horizontal
5350.00 31.92 31.78 9.15 40.18 32.67 54 -21.33 Vertical
5460.00 31.11 31.99 9.16 40.23 32.03 54 -21.97 Vertical
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Report No: CCIS13030004101

802.11n40
Test channel. \ Lowest \ Level: \ Peak
Read Antenna Cable Preamp L Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 45.33 31.78 9.15 40.18 46.08 74 -27.92 Horizontal
5460.00 43.21 31.99 9.16 40.23 44.13 74 -29.87 Horizontal
5350.00 45.15 31.78 9.15 40.18 45.9 74 -28.1 Vertical
5460.00 44.02 31.99 9.16 40.23 44.94 74 -29.06 Vertical
Test channel. \ Lowest \ Level: | Average
F Read Antenna Cable Preamp Lo Over
requency Level Limit Line o o
(MH2) Level Factor Loss Factor @Buv/m) | (@Buv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 30.89 31.78 9.15 40.18 31.64 54 -22.36 Horizontal
5460.00 30.78 31.99 9.16 40.23 31.7 54 -22.3 Horizontal
5350.00 32.03 31.78 9.15 40.18 32.78 54 -21.22 Vertical
5460.00 30.66 31.99 9.16 40.23 31.58 54 -22.42 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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23 dBi pannel antenna

Report No: CCIS13030004101

802.11a
Test channel. \ Lowest \ Level: \ Peak
Read Antenna Cable Preamp L Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 46.53 31.78 9.15 40.18 47.28 74 -26.72 Horizontal
5460.00 45.08 31.99 9.16 40.23 46 74 -28 Horizontal
5350.00 45.79 31.78 9.15 40.18 46.54 74 -27.46 Vertical
5460.00 45.21 31.99 9.16 40.23 46.13 74 -27.87 Vertical
Test channel. \ Lowest \ Level: \ Average
= Read Antenna Cable Preamp T Over
requency Level Limit Line S N
(MH2) Level Factor Loss Factor @Buv/m) | @Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
5350.00 32.88 31.78 9.15 40.18 33.63 54 -20.37 Horizontal
5460.00 31.75 31.99 9.16 40.23 32.67 54 -21.33 Horizontal
5350.00 33.13 31.78 9.15 40.18 33.88 54 -20.12 Vertical
5460.00 34.64 31.99 9.16 40.23 35.56 54 -18.44 Vertical
802.11n20
Test channel: \ Lowest \ Level: \ Peak
Read Antenna Cable Preamp L Over
Frequency Level Limit Line o o
(MHz) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
5350.00 45,11 31.78 9.15 40.18 45.86 74 -28.14 Horizontal
5460.00 44.54 31.99 9.16 40.23 45.46 74 -28.54 Horizontal
5350.00 45.08 31.78 9.15 40.18 45.83 74 -28.17 Vertical
5460.00 44.87 31.99 9.16 40.23 45.79 74 -28.21 Vertical
Test channel. \ Lowest ‘ Level: | Average
Read Antenna Cable Preamp Lo Over
Frequency Level Limit Line L o
(MHz2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 33.23 31.78 9.15 40.18 33.98 54 -20.02 Horizontal
5460.00 32.09 31.99 9.16 40.23 33.01 54 -20.99 Horizontal
5350.00 33.11 31.78 9.15 40.18 33.86 54 -20.14 Vertical
5460.00 32.14 31.99 9.16 40.23 33.06 54 -20.94 Vertical
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Report No: CCIS13030004101

802.11n40
Test channel. \ Lowest \ Level: \ Peak
Read Antenna Cable Preamp L Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 46.16 31.78 9.15 40.18 46.91 74 -27.09 Horizontal
5460.00 44.35 31.99 9.16 40.23 45.27 74 -28.73 Horizontal
5350.00 46.32 31.78 9.15 40.18 47.07 74 -26.93 Vertical
5460.00 45.41 31.99 9.16 40.23 46.33 74 -27.67 Vertical
Test channel. \ Lowest \ Level: | Average
F Read Antenna Cable Preamp Lo Over
requency Level Limit Line o o
(MH2) Level Factor Loss Factor @Buv/m) | (@Buv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 32.87 31.78 9.15 40.18 33.62 54 -20.38 Horizontal
5460.00 32.21 31.99 9.16 40.23 33.13 54 -20.87 Horizontal
5350.00 33.63 31.78 9.15 40.18 34.38 54 -19.62 Vertical
5460.00 32.02 31.99 9.16 40.23 32.94 54 -21.06 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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30 dBi dish antenna

Report No: CCIS13030004101

802.11a
Test channel. \ Lowest \ Level: \ Peak
Read Antenna Cable Preamp L Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 46.35 31.78 9.15 40.18 47.10 74.00 -26.90 Horizontal
5460.00 45.69 31.99 9.16 40.23 46.61 74.00 -27.39 Horizontal
5350.00 46.87 31.78 9.15 40.18 47.62 74.00 -26.38 Vertical
5460.00 46.05 31.99 9.16 40.23 46.97 74.00 -27.03 Vertical
Test channel. \ Lowest \ Level: \ Average
= Read Antenna Cable Preamp T Over
requency Level Limit Line S N
(MH2) Level Factor Loss Factor @Buv/m) | @Buv/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
5350.00 33.45 31.78 9.15 40.18 34.20 54.00 -19.80 Horizontal
5460.00 32.54 31.99 9.16 40.23 33.46 54.00 -20.54 Horizontal
5350.00 34.52 31.78 9.15 40.18 35.27 54.00 -18.73 Vertical
5460.00 33.64 31.99 9.16 40.23 34.56 54.00 -19.44 Vertical
802.11n20
Test channel: \ Lowest \ Level: \ Peak
Read Antenna Cable Preamp L Over
Frequency Level Limit Line o o
(MHz) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
5350.00 46.98 31.78 9.15 40.18 47.73 74.00 -26.27 Horizontal
5460.00 45.13 31.99 9.16 40.23 46.05 74.00 -27.95 Horizontal
5350.00 46.84 31.78 9.15 40.18 47.59 74.00 -26.41 Vertical
5460.00 46.03 31.99 9.16 40.23 46.95 74.00 -27.05 Vertical
Test channel. \ Lowest ‘ Level: | Average
Read Antenna Cable Preamp Lo Over
Frequency Level Limit Line L o
(MHz2) Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 33.64 31.78 9.15 40.18 34.39 54.00 -19.61 Horizontal
5460.00 32.61 31.99 9.16 40.23 33.53 54.00 -20.47 Horizontal
5350.00 34.08 31.78 9.15 40.18 34.83 54.00 -19.17 Vertical
5460.00 33.64 31.99 9.16 40.23 34.56 54.00 -19.44 Vertical
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Report No: CCIS13030004101

802.11n40
Test channel. \ Lowest \ Level: \ Peak
Read Antenna Cable Preamp L Over
Frequency Level Limit Line L o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 47.01 31.78 9.15 40.18 47.76 74.00 -26.24 Horizontal
5460.00 45.75 31.99 9.16 40.23 46.67 74.00 -27.33 Horizontal
5350.00 47.81 31.78 9.15 40.18 48.56 74.00 -25.44 Vertical
5460.00 46.37 31.99 9.16 40.23 47.29 74.00 -26.71 Vertical
Test channel. \ Lowest \ Level: | Average
F Read Antenna Cable Preamp Lo Over
requency Level Limit Line o o
(MH2) Level Factor Loss Factor @Buv/m) | (@Buv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
5350.00 33.45 31.78 9.15 40.18 34.20 54.00 -19.80 Horizontal
5460.00 33.08 31.99 9.16 40.23 34.00 54.00 -20.00 Horizontal
5350.00 34.21 31.78 9.15 40.18 34.96 54.00 -19.04 Vertical
5460.00 32.64 31.99 9.16 40.23 33.56 54.00 -20.44 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No: CCIS13030004101

6.8 Spurious Emission

6.8.1 Conducted Emission Method

Test Requirement: FCC Partl5 C Section 15.247 (d)

Test Method: ANSI C63.4:2003 and KDB558074

Limit: In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 30 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup:

Spectrum Analyzer

= =
A ooo

(= e
— [ e =

(e E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 5.6 for details

Test mode: Refer to section 5.3 for details

Test results: Passed

Test plot as follows:

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF
No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,

Bao’an District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 88 of 144




GCIS
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Chain 1
Test mode: 802.11a
Lowest channel
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Middle channel
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Highest channel

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -39.18 dBm
Ref 21 dBm “Att 20 dB SWT 3 s 29.220780000 GHz
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Test mode: 802.11n20
Lowest channel
® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -40.37 dBm
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20 Offfet 11]dB
A
0 [ A ]
1 PK]
IMAXH
-0 LvVL
L-10.
L0 D1 _—19lbs dR
t-—30:
3DB
1
[ [ Mgt AN
o AAA$¢JJLKFAA
L-60
-70
Start 30 MHz 2.997 GHz/ Stop 30 GHz

Date: 20.APR.2013 13:53:05

30MHz~30GHz
*ATTEM 2adB MKR —54.88d4dEm
RL 18.5dBH 1a8dB.” 37.18GH=z

R
AT i W iralons g ettt g L an s AWMMWW
W
START 38.88GH= STOP 48.88GH=
*RBH 188kH= =UBH 2@8kH= SHP 2.98zec
30GHz-40GHz
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Page 92 of 144



GCIS

Report No: CCIS13030004101

Middle channel

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -40.54 dBm
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Highest channel

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -40.75 dBm
Ref 21 dBm “Att 20 dB SWT 3 s 13.696320000 GHz
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Test mode: 802.11n40
Lowest channel
® “RBW 100 kHz Marker 1 [T1 ]
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®

Highest channel

“RBW 100 kHz
*VBW 300 kHz

Marker 1

Report No: CCIS13030004101
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Chain 2
Test mode:

Report No: CCIS13030004101

802.11a
Lowest channel
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -39.16 dBm
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Middle channel
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Highest channel
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Test mode: 802.11n20

Lowest channel
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Middle channel

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -40.33 dBm
Ref 21 dBm “Att 20 dB SWT 3 s 24.305700000 GHz

20 Offbet 11]dB

A
10 [ A]

0 LvL

10

D1 _1allzs dm

--30:

--60:

--70:

Start 30 MHz 2.997 GHz/ Stop 30 GHz

Date: 20.APR.2013 13:30:54

30MHz~30GHz
*ATTEM 2adB MKR —53.823dBn
RL 18.5dBH 1a8dB.” 37.88GH=z

R
T T Aol 2 WMMWW
Lot
START 38.88GH= STOP 48.88GH=
*RBH 188kH= =UBH 2@8kH= SHP 2.98zec
30GHz-40GHz
Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS130300041RF

No.B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Bao’an District, Shenzhen, Guangdong, China
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 101 of 144



GCIS

Report No: CCIS13030004101

Highest channel
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Test mode: 802.11n40
Lowest channel
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Highest channel
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6.8.2 Radiated Emission Method

Test Requirement: FCC Part15 C Section 15.209 and 15.205

Test Method: ANSI C63.4:2003

Test Frequency Range: 30MHz to 40GHz

Test site: Measurement Distance: 3m

Receiver setup:

Frequency Detector RBW VBW Remark

30MHz-1GHz Quasi-peak 100kHz 300kHz Quasi-peak Value

Peak 1MHz 3MHz Peak Value

Above 1GHz

Peak 1MHz 10Hz Average Value

Limit:

Frequency Limit (dBuV/m @3m) Remark

30MHz-88MHz 40.0 Quasi-peak Value

88MHz-216MHz 43.5 Quasi-peak Value

216MHz-960MHz 46.0 Quasi-peak Value

960MHz-1GHz 54.0 Quasi-peak Value

54.0 Average Value

Above 1GHz

74.0 Peak Value

Test Procedure: 1. The EUT was placed on the top of a rotating table 0.8 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees
to determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above
the ground to determine the maximum value of the field strength.
Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

4. For each suspected emission, the EUT was arranged to its worst
case and then the antenna was tuned to heights from 1 meter to 4
meters and the rota table was turned from 0 degrees to 360 degrees
to find the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak
values of the EUT would be reported. Otherwise the emissions that
did not have 10dB margin would be re-tested one by one using
peak, quasi-peak or average method as specified and then reported
in a data sheet.
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Test setup:

Below 1GHz
==
Antenna Tower
ceeep 3m <.JE ........ Search
EUT ¥ { L4 Antenna

4m /
RF Test

‘? — Receiver
A Wil ) \
v
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Turn 0_‘8"m Pom \
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: P [ 1
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ri

Ground Plane

Above 1GHz
==
Antenna Tower
e 3m (..E........{ — Horn Antenna
EUT v
4m Spectrum
A m\ Analyzer
T !
H ! ' : e |
’ .
Turn {)_gm Im \
Table A Y . =]=]
: ' H Amplifier QOD
1 1 1

Test Instruments:

Refer to section 5.6 for details

Test mode: Refer to section 5.3 for details
Test results: Passed
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Below 1GHz

Frequency Read Antenna Cable Loss Preamp Level Limit Line Over Limit N
(MHz) Level Factor (dB) Factor (dB) | (dBuv/m) | (dBuv/m) (dB) polarization

(dBuVv) (dB/m)

33.33 42.19 12.31 0.98 26.63 28.85 40.00 -11.15 Vertical
39.30 43.75 13.39 1.21 27.20 31.15 40.00 -8.85 Vertical
52.03 42.72 13.17 1.29 28.48 28.70 40.00 -11.30 Vertical
91.50 47.01 12.24 2.03 30.07 31.21 43.50 -12.29 Vertical
185.79 44.70 10.16 2.77 28.55 29.08 43.50 -14.42 Vertical
239.99 41.74 12.09 2.82 29.64 27.01 46.00 -18.99 Vertical
3241 37.19 12.32 0.91 26.53 23.89 40.00 -16.11 Horizontal
54.64 35.60 13.06 1.34 28.74 21.26 40.00 -18.74 Horizontal
93.44 45.61 12.58 2.02 30.08 30.13 43.50 -13.37 Horizontal
184.49 46.40 10.08 2.76 28.04 31.20 43.50 -12.30 Horizontal
239.99 50.47 12.09 2.82 29.64 35.74 46.00 -10.26 Horizontal
494.20 33.43 16.45 3.57 30.52 22.93 46.00 -23.07 Horizontal
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3 dBi Omni-directional antenna

Report No: CCIS13030004101

Above 1GHz
Test mode: | 802.11a Test channel: | Lowest Remark: | Peak
Frequency | Read Level Ag;i?;ra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11490.00 39.54 40.23 13.81 40.73 52.85 74.00 -21.15 Vertical
17235.00 31.25 41.43 16.12 37.83 50.97 74.00 -23.03 Vertical
11490.00 40.14 40.23 13.81 40.73 53.45 74.00 -20.55 Horizontal
17235.00 32.11 41.43 16.12 37.83 51.83 74.00 -22.17 Horizontal
Test mode: | 802.11a Test channel: | Lowest Remark: | Average
Frequency | Read Level Agéec?onra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11490.00 31.22 40.23 13.81 40.73 44.53 54.00 -9.47 Vertical
17235.00 22.65 41.43 16.12 37.83 42.37 54.00 -11.63 Vertical
11490.00 32.10 40.23 13.81 40.73 45.41 54.00 -8.59 Horizontal
17235.00 22.99 41.43 16.12 37.83 42.71 54.00 -11.29 Horizontal
Test mode: | 802.11a Test channel: | Middle Remark: | Peak
Frequency | Read Level A:;i?;ra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11570.00 41.25 40.17 13.78 40.91 54.29 74.00 -19.71 Vertical
17355.00 32.64 42.22 16.37 37.63 53.60 74.00 -20.40 Vertical
11570.00 42.14 40.17 13.78 40.91 55.18 74.00 -18.82 Horizontal
17355.00 33.25 42.22 16.37 37.63 54.21 74.00 -19.79 Horizontal
Test mode: | 802.11a Test channel: | Middle Remark: | Average
Frequency | Read Level A:;i?gra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuv/m) (dB) P
11570.00 33.65 40.17 13.78 40.91 46.69 54.00 -7.31 Vertical
17355.00 23.12 42.22 16.37 37.63 44.08 54.00 -9.92 Vertical
11570.00 33.65 40.17 13.78 40.91 46.69 54.00 -7.31 Horizontal
17355.00 23.12 42.22 16.37 37.63 44.08 54.00 -9.92 Horizontal
Test mode: | 802.11a Test channel: | Highest Remark: | Peak
Frequency | Read Level A:;i?gra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11650.00 40.16 39.75 13.71 41.13 52.49 74.00 -21.51 Vertical
17475.00 28.42 43.33 16.65 37.48 50.92 74.00 -23.08 Vertical
11650.00 40.94 39.75 13.71 41.13 53.27 74.00 -20.73 Horizontal
17475.00 27.95 43.33 16.65 37.48 50.45 74.00 -23.55 Horizontal
Test mode: | 802.11a Test channel: | Highest Remark: | Average
Frequency | Read Level A:;i?gra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11650.00 33.45 39.75 13.71 41.13 45.78 54.00 -8.22 Vertical
17475.00 21.34 43.33 16.65 37.48 43.84 54.00 -10.16 Vertical
11650.00 33.65 39.75 13.71 41.13 45.98 54.00 -8.02 Horizontal
17475.00 21.49 43.33 16.65 37.48 43.99 54.00 -10.01 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: [ 802.11n-HT20 Test channel: | Lowest Remark: | Peak
Frequency | Read Level Ag;i?;ra Cable Loss PFrEStrgrp Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
11490.00 41.02 40.23 13.81 40.73 54.33 74.00 -19.67 Vertical
17235.00 32.65 41.43 16.12 37.83 52.37 74.00 -21.63 Vertical
11490.00 41.52 40.23 13.81 40.73 54.83 74.00 -19.17 Horizontal
17235.00 32.15 41.43 16.12 37.83 51.87 74.00 -22.13 Horizontal
Test mode: [ 802.11n-HT20 Test channel: | Lowest Remark: | Average
Frequency | Read Level Ag;i?;ra Cable Loss PFrEStrgrp Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
11490.00 31.26 40.23 13.81 40.73 44.57 54.00 -9.43 Vertical
17235.00 22.43 41.43 16.12 37.83 42.15 54.00 -11.85 Vertical
11490.00 31.24 40.23 13.81 40.73 44.55 54.00 -9.45 Horizontal
17235.00 22.43 41.43 16.12 37.83 42.15 54.00 -11.85 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Middle Remark: | Peak
Frequency | Read Level Ag;i?;ra Cable Loss PFrEStrgrp Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
11570.00 41.02 40.17 13.78 40.91 54.06 74.00 -19.94 Vertical
17355.00 31.67 42.22 16.37 37.63 52.63 74.00 -21.37 Vertical
11570.00 41.53 40.17 13.78 40.91 54.57 74.00 -19.43 Horizontal
17355.00 31.24 42.22 16.37 37.63 52.20 74.00 -21.80 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Middle Remark: | Average
Frequency | Read Level AQ;i?gra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11570.00 32.52 40.17 13.78 40.91 45.56 54.00 -8.44 Vertical
17355.00 21.54 42.22 16.37 37.63 42.50 54.00 -11.50 Vertical
11570.00 32.66 40.17 13.78 40.91 45.70 54.00 -8.30 Horizontal
17355.00 22.42 42.22 16.37 37.63 43.38 54.00 -10.62 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Highest Remark: | Peak
Frequency | Read Level AQ;i?gra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11650.00 41.25 39.75 13.71 41.13 53.58 74.00 -20.42 Vertical
17475.00 29.45 43.33 16.65 37.48 51.95 74.00 -22.05 Vertical
11650.00 41.10 39.75 13.71 41.13 53.43 74.00 -20.57 Horizontal
17475.00 29.36 43.33 16.65 37.48 51.86 74.00 -22.14 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Highest Remark: | Average
Frequency | Read Level AQ;i?gra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11650.00 33.65 39.75 13.71 41.13 45.98 54.00 -8.02 Vertical
17475.00 21.54 43.33 16.65 37.48 44.04 54.00 -9.96 Vertical
11650.00 33.65 39.75 13.71 41.13 45.98 54.00 -8.02 Horizontal
17475.00 22.04 43.33 16.65 37.48 44.54 54.00 -9.46 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: [ 802.11n-HT40 Test channel: | Lowest Remark: | Peak
Frequency E:\?edl Ag;i?(:‘ra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MH2) (dBuv) B/ dB) | Factor (dB) | (dBuv/m) | (dBuv/m) @) | P
11510.00 40.21 40.25 13.82 40.75 53.53 74.00 -20.47 Vertical
17265.00 32.65 41.58 16.18 37.79 52.62 74.00 -21.38 Vertical
11510.00 40.95 40.25 13.82 40.75 54.27 74.00 -19.73 Horizontal
17265.00 32.31 41.58 16.18 37.79 52.28 74.00 -21.72 Horizontal
Test mode: [ 802.11n-HT40 Test channel: | Lowest Remark: | Average
Frequency s:\‘;’lgl Ag;i?gra Cable ngg‘gf Level Limit Line | Over Limit polarization
(MHz) (dBuv) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuVv/m) (dB)
11510.00 32.65 40.25 13.82 40.75 45.97 54.00 -8.03 Vertical
17265.00 23.41 41.58 16.18 37.79 43.38 54.00 -10.62 Vertical
11510.00 32.45 40.25 13.82 40.75 45.77 54.00 -8.23 Horizontal
17265.00 23.41 41.58 16.18 37.79 43.38 54.00 -10.62 Horizontal
Test mode: | 802.11n-HT40 Test channel: | Highest Remark: | Peak
Frequency [{5\?; A:;i?(?ra Cable F::gtrgf Level Limit Line | Over Limit polarization
(MHz) o) @By | Loss @) ) (dBuv/m) | (dBuV/m) (dB)
11590.00 40.12 40.17 13.78 40.91 53.16 74.00 -20.84 Vertical
17385.00 31.11 42.22 16.37 37.63 52.07 74.00 -21.93 Vertical
11590.00 40.54 40.17 13.78 40.91 53.58 74.00 -20.42 Horizontal
17385.00 31.62 42.22 16.37 37.63 52.58 74.00 -21.42 Horizontal
Test mode: | 802.11n-HT40 Test channel: | Highest Remark: | Average
Frequency [{5\?; A:;i?(?ra Cable F::gtrgf Level Limit Line | Over Limit polarization
(MHz) o) @By | Loss @) e (dBuv/m) | (dBuV/m) (dB)
11590.00 32.44 40.17 13.78 40.91 45.48 54.00 -8.52 Vertical
17385.00 21.98 42.22 16.37 37.63 42.94 54.00 -11.06 Vertical
11590.00 31.78 40.17 13.78 40.91 44.82 54.00 -9.18 Horizontal
17385.00 22.05 42.22 16.37 37.63 43.01 54.00 -10.99 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Above 1GHz
Test mode: | 802.11a Test channel: | Lowest Remark: | Peak
Frequency | Read Level A:;i?gra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11490.00 40.32 40.23 13.81 40.73 53.63 74.00 -20.37 Vertical
17235.00 32.65 41.43 16.12 37.83 52.37 74.00 -21.63 Vertical
11490.00 40.23 40.23 13.81 40.73 53.54 74.00 -20.46 Horizontal
17235.00 32.52 41.43 16.12 37.83 52.24 74.00 -21.76 Horizontal
Test mode: | 802.11a Test channel: | Lowest Remark: | Average
Frequency | Read Level Agéi?gra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11490.00 32.08 40.23 13.81 40.73 45.39 54.00 -8.61 Vertical
17235.00 23.50 41.43 16.12 37.83 43.22 54.00 -10.78 Vertical
11490.00 32.65 40.23 13.81 40.73 45.96 54.00 -8.04 Horizontal
17235.00 22.46 41.43 16.12 37.83 42.18 54.00 -11.82 Horizontal
Test mode: | 802.11a Test channel: | Middle Remark: | Peak
Frequency | Read Level A:;i?;ra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11570.00 40.12 40.17 13.78 40.91 53.16 74.00 -20.84 Vertical
17355.00 31.25 42.22 16.37 37.63 52.21 74.00 -21.79 Vertical
11570.00 40.22 40.17 13.78 40.91 53.26 74.00 -20.74 Horizontal
17355.00 31.76 42.22 16.37 37.63 52.72 74.00 -21.28 Horizontal
Test mode: | 802.11a Test channel: | Middle Remark: | Average
Frequency | Read Level Aggi?:ra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11570.00 32.15 40.17 13.78 40.91 45.19 54.00 -8.81 Vertical
17355.00 22.60 42.22 16.37 37.63 43.56 54.00 -10.44 Vertical
11570.00 32.42 40.17 13.78 40.91 45.46 54.00 -8.54 Horizontal
17355.00 22.50 42.22 16.37 37.63 43.46 54.00 -10.54 Horizontal
Test mode: | 802.11a Test channel: | Highest Remark: | Peak
Frequency | Read Level Aggi?:ra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11650.00 41.22 39.75 13.71 41.13 53.55 74.00 -20.45 Vertical
17475.00 30.15 43.33 16.65 37.48 52.65 74.00 -21.35 Vertical
11650.00 41.84 39.75 13.71 41.13 54.17 74.00 -19.83 Horizontal
17475.00 29.63 43.33 16.65 37.48 52.13 74.00 -21.87 Horizontal
Test mode: | 802.11a Test channel: | Highest Remark: | Average
Frequency | Read Level Aggi?:ra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11650.00 32.65 39.75 13.71 41.13 44.98 54.00 -9.02 Vertical
17475.00 21.34 43.33 16.65 37.48 43.84 54.00 -10.16 Vertical
11650.00 32.65 39.75 13.71 41.13 44.98 54.00 -9.02 Horizontal
17475.00 21.45 43.33 16.65 37.48 43.95 54.00 -10.05 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor

2. “* means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No: CCIS13030004101

Test mode: [ 802.11n-HT20 Test channel: | Lowest Remark: | Peak
Frequency | Read Level Ag;i?;ra Cable Loss PFrEStrgrp Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
11490.00 40.21 40.23 13.81 40.73 53.52 74.00 -20.48 Vertical
17235.00 31.45 41.43 16.12 37.83 51.17 74.00 -22.83 Vertical
11490.00 40.12 40.23 13.81 40.73 53.43 74.00 -20.57 Horizontal
17235.00 32.65 41.43 16.12 37.83 52.37 74.00 -21.64 Horizontal
Test mode: [ 802.11n-HT20 Test channel: | Lowest Remark: | Average
Frequency | Read Level Ag;i?;ra Cable Loss PFrEStrgrp Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
11490.00 32.65 40.23 13.81 40.73 45.96 54.00 -8.04 Vertical
17235.00 23.65 41.43 16.12 37.83 43.37 54.00 -10.63 Vertical
11490.00 32.65 40.23 13.81 40.73 45.96 54.00 -8.04 Horizontal
17235.00 23.99 41.43 16.12 37.83 43.71 54.00 -10.29 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Middle Remark: | Peak
Frequency | Read Level Ag;i?;ra Cable Loss PFrEStrgrp Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
11570.00 40.12 40.17 13.78 40.91 53.16 74.00 -20.84 Vertical
17355.00 30.25 42.22 16.37 37.63 51.21 74.00 -22.79 Vertical
11570.00 41.25 40.17 13.78 40.91 54.29 74.00 -19.71 Horizontal
17355.00 32.65 42.22 16.37 37.63 53.61 74.00 -20.39 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Middle Remark: | Average
Frequency | Read Level AQ;i?gra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11570.00 31.22 40.17 13.78 40.91 44.26 54.00 -9.74 Vertical
17355.00 22.65 42.22 16.37 37.63 43.61 54.00 -10.39 Vertical
11570.00 31.26 40.17 13.78 40.91 44.30 54.00 -9.70 Horizontal
17355.00 22.65 42.22 16.37 37.63 43.61 54.00 -10.39 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Highest Remark: | Peak
Frequency | Read Level AQ;i?gra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11650.00 40.20 39.75 13.71 41.13 52.53 74.00 -21.47 Vertical
17475.00 28.98 43.33 16.65 37.48 51.48 74.00 -22.52 Vertical
11650.00 41.25 39.75 13.71 41.13 53.58 74.00 -20.42 Horizontal
17475.00 29.87 43.33 16.65 37.48 52.37 74.00 -21.63 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Highest Remark: | Average
Frequency | Read Level AQ;i?gra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11650.00 33.44 39.75 13.71 41.13 45.77 54.00 -8.23 Vertical
17475.00 21.55 43.33 16.65 37.48 44.05 54.00 -9.95 Vertical
11650.00 33.65 39.75 13.71 41.13 45.98 54.00 -8.02 Horizontal
17475.00 21.22 43.33 16.65 37.48 43.72 54.00 -10.29 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No: CCIS13030004101

Test mode: [ 802.11n-HT40 Test channel: | Lowest Remark: | Peak
Frequency E:\?edl Ag;i?(:‘ra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MH2) (dBuv) B/ dB) | Factor (dB) | (dBuv/m) | (dBuv/m) @) | P
11510.00 39.45 40.25 13.82 40.75 52.77 74.00 -21.23 Vertical
17265.00 31.22 41.58 16.18 37.79 51.19 74.00 -22.81 Vertical
11510.00 39.55 40.25 13.82 40.75 52.87 74.00 -21.13 Horizontal
17265.00 31.25 41.58 16.18 37.79 51.22 74.00 -22.78 Horizontal
Test mode: [ 802.11n-HT40 Test channel: | Lowest Remark: | Average
Frequency s:\‘;’lgl Ag;i?gra Cable ngg‘gf Level Limit Line | Over Limit polarization
(MHz) (dBuv) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuVv/m) (dB)
11510.00 31.52 40.25 13.82 40.75 44.84 54.00 -9.16 Vertical
17265.00 22.33 41.58 16.18 37.79 42.30 54.00 -11.70 Vertical
11510.00 31.21 40.25 13.82 40.75 44.53 54.00 -9.47 Horizontal
17265.00 22.65 41.58 16.18 37.79 42.62 54.00 -11.38 Horizontal
Test mode: | 802.11n-HT40 Test channel: | Highest Remark: | Peak
Frequency [{5\?; A:;i?(?ra Cable F::gtrgf Level Limit Line | Over Limit polarization
(MHz) o) @By | Loss @) ) (dBuv/m) | (dBuV/m) (dB)
11590.00 39.84 40.17 13.78 40.91 52.88 74.00 -21.12 Vertical
17385.00 30.25 42.22 16.37 37.63 51.21 74.00 -22.79 Vertical
11590.00 40.10 40.17 13.78 40.91 53.14 74.00 -20.86 Horizontal
17385.00 30.25 42.22 16.37 37.63 51.21 74.00 -22.79 Horizontal
Test mode: | 802.11n-HT40 Test channel: | Highest Remark: | Average
Frequency [{5\?; A:;i?(?ra Cable F::gtrgf Level Limit Line | Over Limit polarization
(MHz) o) @By | Loss @) e (dBuv/m) | (dBuV/m) (dB)
11590.00 32.54 40.17 13.78 40.91 45.58 54.00 -8.42 Vertical
17385.00 22.35 42.22 16.37 37.63 43.31 54.00 -10.69 Vertical
11590.00 32.65 40.17 13.78 40.91 45.69 54.00 -8.31 Horizontal
17385.00 22.65 42.22 16.37 37.63 43.61 54.00 -10.39 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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19 dBi Omni-directional antenna

Report No: CCIS13030004101

Above 1GHz
Test mode: | 802.11a Test channel: | Lowest Remark: | Peak
Frequency | Read Level Ag;i?;ra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11490.00 41.05 40.23 13.81 40.73 54.36 74.00 -19.64 Vertical
17235.00 32.45 41.43 16.12 37.83 52.17 74.00 -21.83 Vertical
11490.00 40.25 40.23 13.81 40.73 53.56 74.00 -20.44 Horizontal
17235.00 32.68 41.43 16.12 37.83 52.40 74.00 -21.60 Horizontal
Test mode: | 802.11a Test channel: | Lowest Remark: | Average
Frequency | Read Level Agéec?onra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11490.00 32.41 40.23 13.81 40.73 45.72 54.00 -8.28 Vertical
17235.00 23.16 41.43 16.12 37.83 42.88 54.00 -11.12 Vertical
11490.00 32.25 40.23 13.81 40.73 45.56 54.00 -8.44 Horizontal
17235.00 23.45 41.43 16.12 37.83 43.17 54.00 -10.83 Horizontal
Test mode: | 802.11a Test channel: | Middle Remark: | Peak
Frequency | Read Level A:;i?;ra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11570.00 41.22 40.17 13.78 40.91 54.26 74.00 -19.74 Vertical
17355.00 31.21 42.22 16.37 37.63 52.17 74.00 -21.83 Vertical
11570.00 41.50 40.17 13.78 40.91 54.54 74.00 -19.46 Horizontal
17355.00 31.10 42.22 16.37 37.63 52.06 74.00 -21.94 Horizontal
Test mode: | 802.11a Test channel: | Middle Remark: | Average
Frequency | Read Level A:;i?gra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuv/m) (dB) P
11570.00 32.06 40.17 13.78 40.91 45.10 54.00 -8.90 Vertical
17355.00 22.54 42.22 16.37 37.63 43.50 54.00 -10.50 Vertical
11570.00 31.61 40.17 13.78 40.91 44.65 54.00 -9.35 Horizontal
17355.00 22.45 42.22 16.37 37.63 43.41 54.00 -10.59 Horizontal
Test mode: | 802.11a Test channel: | Highest Remark: | Peak
Frequency | Read Level A:;i?gra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11650.00 41.66 39.75 13.71 41.13 53.99 74.00 -20.01 Vertical
17475.00 29.51 43.33 16.65 37.48 52.01 74.00 -21.99 Vertical
11650.00 41.54 39.75 13.71 41.13 53.87 74.00 -20.13 Horizontal
17475.00 29.87 43.33 16.65 37.48 52.37 74.00 -21.63 Horizontal
Test mode: | 802.11a Test channel: | Highest Remark: | Average
Frequency | Read Level A:;i?gra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11650.00 32.49 39.75 13.71 41.13 44.82 54.00 -9.18 Vertical
17475.00 21.06 43.33 16.65 37.48 43.56 54.00 -10.44 Vertical
11650.00 32.96 39.75 13.71 41.13 45.29 54.00 -8.71 Horizontal
17475.00 20.54 43.33 16.65 37.48 43.04 54.00 -10.96 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No: CCIS13030004101

Test mode: [ 802.11n-HT20 Test channel: | Lowest Remark: | Peak
Frequency | Read Level Ag;i?;ra Cable Loss PFrEStrgrp Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
11490.00 40.23 40.23 13.81 40.73 53.54 74.00 -20.46 Vertical
17235.00 32.62 41.43 16.12 37.83 52.34 74.00 -21.66 Vertical
11490.00 40.12 40.23 13.81 40.73 53.43 74.00 -20.57 Horizontal
17235.00 32.51 41.43 16.12 37.83 52.23 74.00 -21.77 Horizontal
Test mode: [ 802.11n-HT20 Test channel: | Lowest Remark: | Average
Frequency | Read Level Ag;i?;ra Cable Loss PFrEStrgrp Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
11490.00 32.65 40.23 13.81 40.73 45.96 54.00 -8.04 Vertical
17235.00 24.15 41.43 16.12 37.83 43.87 54.00 -10.13 Vertical
11490.00 31.56 40.23 13.81 40.73 44.87 54.00 -9.13 Horizontal
17235.00 23.65 41.43 16.12 37.83 43.37 54.00 -10.63 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Middle Remark: | Peak
Frequency | Read Level Ag;i?;ra Cable Loss PFrEStrgrp Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
11570.00 40.83 40.17 13.78 40.91 53.87 74.00 -20.13 Vertical
17355.00 30.25 42.22 16.37 37.63 51.21 74.00 -22.79 Vertical
11570.00 40.54 40.17 13.78 40.91 53.58 74.00 -20.42 Horizontal
17355.00 31.25 42.22 16.37 37.63 52.21 74.00 -21.79 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Middle Remark: | Average
Frequency | Read Level AQ;i?gra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11570.00 31.68 40.17 13.78 40.91 44.72 54.00 -9.28 Vertical
17355.00 22.16 42.22 16.37 37.63 43.12 54.00 -10.88 Vertical
11570.00 31.47 40.17 13.78 40.91 44.51 54.00 -9.49 Horizontal
17355.00 21.41 42.22 16.37 37.63 42.37 54.00 -11.63 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Highest Remark: | Peak
Frequency | Read Level AQ;i?gra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11650.00 41.88 39.75 13.71 41.13 54.21 74.00 -19.79 Vertical
17475.00 29.74 43.33 16.65 37.48 52.24 74.00 -21.76 Vertical
11650.00 41.25 39.75 13.71 41.13 53.58 74.00 -20.42 Horizontal
17475.00 29.56 43.33 16.65 37.48 52.06 74.00 -21.94 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Highest Remark: | Average
Frequency | Read Level AQ;i?gra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11650.00 33.25 39.75 13.71 41.13 45.58 54.00 -8.42 Vertical
17475.00 21.42 43.33 16.65 37.48 43.92 54.00 -10.08 Vertical
11650.00 33.65 39.75 13.71 41.13 45.98 54.00 -8.02 Horizontal
17475.00 21.45 43.33 16.65 37.48 43.95 54.00 -10.05 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No: CCIS13030004101

Test mode: [ 802.11n-HT40 Test channel: | Lowest Remark: | Peak
Frequency E:\?edl Ag;i?(:‘ra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MH2) (dBuv) B/ dB) | Factor (dB) | (dBuv/m) | (dBuv/m) @) | P
11510.00 41.05 40.25 13.82 40.75 54.37 74.00 -19.63 Vertical
17265.00 31.74 41.58 16.18 37.79 51.71 74.00 -22.29 Vertical
11510.00 40.19 40.25 13.82 40.75 53.51 74.00 -20.49 Horizontal
17265.00 32.55 41.58 16.18 37.79 52.52 74.00 -21.48 Horizontal
Test mode: [ 802.11n-HT40 Test channel: | Lowest Remark: | Average
Frequency s:\‘;’lgl Ag;i?gra Cable ngg‘gf Level Limit Line | Over Limit polarization
(MHz) (dBuv) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuVv/m) (dB)
11510.00 32.05 40.25 13.82 40.75 45.37 54.00 -8.63 Vertical
17265.00 22.14 41.58 16.18 37.79 42.11 54.00 -11.89 Vertical
11510.00 32.56 40.25 13.82 40.75 45.88 54.00 -8.12 Horizontal
17265.00 23.10 41.58 16.18 37.79 43.07 54.00 -10.93 Horizontal
Test mode: | 802.11n-HT40 Test channel: | Highest Remark: | Peak
Frequency [{5\?; A:;i?(?ra Cable F::gtrgf Level Limit Line | Over Limit polarization
(MHz) o) @By | Loss @) ) (dBuv/m) | (dBuV/m) (dB)
11590.00 40.25 40.17 13.78 40.91 53.29 74.00 -20.71 Vertical
17385.00 31.25 42.22 16.37 37.63 52.21 74.00 -21.79 Vertical
11590.00 40.12 40.17 13.78 40.91 53.16 74.00 -20.84 Horizontal
17385.00 31.54 42.22 16.37 37.63 52.50 74.00 -21.50 Horizontal
Test mode: | 802.11n-HT40 Test channel: | Highest Remark: | Average
Frequency [{5\?; A:;i?(?ra Cable F::gtrgf Level Limit Line | Over Limit polarization
(MHz) o) @By | Loss @) e (dBuv/m) | (dBuV/m) (dB)
11590.00 32.36 40.17 13.78 40.91 45.40 54.00 -8.60 Vertical
17385.00 23.14 42.22 16.37 37.63 44.10 54.00 -9.90 Vertical
11590.00 32.41 40.17 13.78 40.91 45.45 54.00 -8.55 Horizontal
17385.00 23.65 42.22 16.37 37.63 44.61 54.00 -9.39 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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23dBi Omni-directional antenna

Report No: CCIS13030004101

Above 1GHz
Test mode: | 802.11a Test channel: | Lowest Remark: | Peak
Frequency | Read Level Ag;i?;ra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11490.00 39.84 40.23 13.81 40.73 53.15 74.00 -20.85 Vertical
17235.00 31.54 41.43 16.12 37.83 51.26 74.00 -22.74 Vertical
11490.00 39.45 40.23 13.81 40.73 52.76 74.00 -21.24 Horizontal
17235.00 31.52 41.43 16.12 37.83 51.24 74.00 -22.76 Horizontal
Test mode: | 802.11a Test channel: | Lowest Remark: | Average
Frequency | Read Level Agéec?onra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11490.00 31.52 40.23 13.81 40.73 44.83 54.00 -9.17 Vertical
17235.00 23.65 41.43 16.12 37.83 43.37 54.00 -10.63 Vertical
11490.00 31.52 40.23 13.81 40.73 44.83 54.00 -9.17 Horizontal
17235.00 23.65 41.43 16.12 37.83 43.37 54.00 -10.63 Horizontal
Test mode: | 802.11a Test channel: | Middle Remark: | Peak
Frequency | Read Level A:;i?;ra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11570.00 40.31 40.17 13.78 40.91 53.35 74.00 -20.65 Vertical
17355.00 30.25 42.22 16.37 37.63 51.21 74.00 -22.79 Vertical
11570.00 39.65 40.17 13.78 40.91 52.69 74.00 -21.31 Horizontal
17355.00 30.25 42.22 16.37 37.63 51.21 74.00 -22.79 Horizontal
Test mode: | 802.11a Test channel: | Middle Remark: | Average
Frequency | Read Level A:;i?gra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuv/m) (dB) P
11570.00 31.22 40.17 13.78 40.91 44.26 54.00 -9.74 Vertical
17355.00 21.57 42.22 16.37 37.63 42.53 54.00 -11.47 Vertical
11570.00 31.54 40.17 13.78 40.91 44.58 54.00 -9.42 Horizontal
17355.00 21.54 42.22 16.37 37.63 42.50 54.00 -11.50 Horizontal
Test mode: | 802.11a Test channel: | Highest Remark: | Peak
Frequency | Read Level A:;i?gra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11650.00 41.55 39.75 13.71 41.13 53.88 74.00 -20.12 Vertical
17475.00 28.65 43.33 16.65 37.48 51.15 74.00 -22.85 Vertical
11650.00 40.32 39.75 13.71 41.13 52.65 74.00 -21.35 Horizontal
17475.00 28.64 43.33 16.65 37.48 51.14 74.00 -22.86 Horizontal
Test mode: | 802.11a Test channel: | Highest Remark: | Average
Frequency | Read Level A:;i?gra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11650.00 32.05 39.75 13.71 41.13 44.38 54.00 -9.62 Vertical
17475.00 20.11 43.33 16.65 37.48 42.61 54.00 -11.39 Vertical
11650.00 32.65 39.75 13.71 41.13 44.98 54.00 -9.02 Horizontal
17475.00 20.23 43.33 16.65 37.48 42.73 54.00 -11.27 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No: CCIS13030004101

Test mode: [ 802.11n-HT20 Test channel: | Lowest Remark: | Peak
Frequency | Read Level Ag;i?;ra Cable Loss PFrEStrgrp Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
11490.00 39.54 40.23 13.81 40.73 52.85 74.00 -21.15 Vertical
17235.00 31.52 41.43 16.12 37.83 51.24 74.00 -22.76 Vertical
11490.00 39.74 40.23 13.81 40.73 53.05 74.00 -20.95 Horizontal
17235.00 31.58 41.43 16.12 37.83 51.30 74.00 -22.70 Horizontal
Test mode: [ 802.11n-HT20 Test channel: | Lowest Remark: | Average
Frequency | Read Level Ag;i?;ra Cable Loss PFrEStrgrp Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
11490.00 31.54 40.23 13.81 40.73 44.85 54.00 -9.15 Vertical
17235.00 23.69 41.43 16.12 37.83 43.41 54.00 -10.59 Vertical
11490.00 31.87 40.23 13.81 40.73 45.18 54.00 -8.82 Horizontal
17235.00 24.58 41.43 16.12 37.83 44.30 54.00 -9.70 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Middle Remark: | Peak
Frequency | Read Level Ag;i?;ra Cable Loss PFrEStrgrp Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
11570.00 39.65 40.17 13.78 40.91 52.69 74.00 -21.31 Vertical
17355.00 29.78 42.22 16.37 37.63 50.74 74.00 -23.26 Vertical
11570.00 39.46 40.17 13.78 40.91 52.50 74.00 -21.50 Horizontal
17355.00 30.55 42.22 16.37 37.63 51.51 74.00 -22.49 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Middle Remark: | Average
Frequency | Read Level AQ;i?gra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11570.00 31.05 40.17 13.78 40.91 44.09 54.00 -9.91 Vertical
17355.00 22.10 42.22 16.37 37.63 43.06 54.00 -10.94 Vertical
11570.00 31.65 40.17 13.78 40.91 44.69 54.00 -9.31 Horizontal
17355.00 22.81 42.22 16.37 37.63 43.77 54.00 -10.23 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Highest Remark: | Peak
Frequency | Read Level AQ;i?gra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11650.00 41.66 39.75 13.71 41.13 53.99 74.00 -20.01 Vertical
17475.00 29.54 43.33 16.65 37.48 52.04 74.00 -21.96 Vertical
11650.00 41.25 39.75 13.71 41.13 53.58 74.00 -20.42 Horizontal
17475.00 29.78 43.33 16.65 37.48 52.28 74.00 -21.72 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Highest Remark: | Average
Frequency | Read Level AQ;i?gra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11650.00 33.20 39.75 13.71 41.13 45.53 54.00 -8.47 Vertical
17475.00 20.65 43.33 16.65 37.48 43.15 54.00 -10.85 Vertical
11650.00 32.80 39.75 13.71 41.13 45.13 54.00 -8.87 Horizontal
17475.00 21.12 43.33 16.65 37.48 43.62 54.00 -10.38 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No: CCIS13030004101

Test mode: [ 802.11n-HT40 Test channel: | Lowest Remark: | Peak
Frequency E:\?edl Ag;i?(:‘ra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MH2) (dBuv) B/ dB) | Factor (dB) | (dBuv/m) | (dBuv/m) @) | P
11510.00 40.76 40.25 13.82 40.75 54.08 74.00 -19.92 Vertical
17265.00 32.65 41.58 16.18 37.79 52.62 74.00 -21.38 Vertical
11510.00 40.05 40.25 13.82 40.75 53.37 74.00 -20.63 Horizontal
17265.00 32.56 41.58 16.18 37.79 52.53 74.00 -21.47 Horizontal
Test mode: [ 802.11n-HT40 Test channel: | Lowest Remark: | Average
Frequency s:\‘;’lgl Ag;i?gra Cable ngg‘gf Level Limit Line | Over Limit polarization
(MHz) (dBuv) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuVv/m) (dB)
11510.00 31.06 40.25 13.82 40.75 44.38 54.00 -9.62 Vertical
17265.00 23.94 41.58 16.18 37.79 43.91 54.00 -10.09 Vertical
11510.00 31.20 40.25 13.82 40.75 44 52 54.00 -9.48 Horizontal
17265.00 23.26 41.58 16.18 37.79 43.23 54.00 -10.77 Horizontal
Test mode: | 802.11n-HT40 Test channel: | Highest Remark: | Peak
Frequency [{5\?; A:;i?(?ra Cable F::gtrgf Level Limit Line | Over Limit polarization
(MHz) o) @By | Loss @) ) (dBuv/m) | (dBuV/m) (dB)
11590.00 41.54 40.17 13.78 40.91 54.58 74.00 -19.42 Vertical
17385.00 31.22 42.22 16.37 37.63 52.18 74.00 -21.82 Vertical
11590.00 40.21 40.17 13.78 40.91 53.25 74.00 -20.75 Horizontal
17385.00 31.84 42.22 16.37 37.63 52.80 74.00 -21.20 Horizontal
Test mode: | 802.11n-HT40 Test channel: | Highest Remark: | Average
Frequency [{5\?; A:;i?(?ra Cable F::gtrgf Level Limit Line | Over Limit polarization
(MHz) o) @By | Loss @) e (dBuv/m) | (dBuV/m) (dB)
11590.00 33.69 40.17 13.78 40.91 46.73 54.00 -7.27 Vertical
17385.00 24.21 42.22 16.37 37.63 45.17 54.00 -8.83 Vertical
11590.00 32.97 40.17 13.78 40.91 46.01 54.00 -7.99 Horizontal
17385.00 25.02 42.22 16.37 37.63 45.98 54.00 -8.02 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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30 dBi Omni-directional antenna

Report No: CCIS13030004101

Above 1GHz
Test mode: | 802.11a Test channel: | Lowest Remark: | Peak
Frequency | Read Level Ag;i?;ra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11490.00 40.21 40.23 13.81 40.73 53.52 74.00 -20.48 Vertical
17235.00 32.34 41.43 16.12 37.83 52.06 74.00 -21.94 Vertical
11490.00 40.22 40.23 13.81 40.73 53.53 74.00 -20.47 Horizontal
17235.00 31.58 41.43 16.12 37.83 51.30 74.00 -22.70 Horizontal
Test mode: | 802.11a Test channel: | Lowest Remark: | Average
Frequency | Read Level Agéec?onra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11490.00 32.65 40.23 13.81 40.73 45.96 54.00 -8.04 Vertical
17235.00 24.57 41.43 16.12 37.83 44.29 54.00 -9.71 Vertical
11490.00 32.59 40.23 13.81 40.73 45.90 54.00 -8.10 Horizontal
17235.00 24.58 41.43 16.12 37.83 44.30 54.00 -9.70 Horizontal
Test mode: | 802.11a Test channel: | Middle Remark: | Peak
Frequency | Read Level A:;i?;ra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11570.00 39.99 40.17 13.78 40.91 53.03 74.00 -20.97 Vertical
17355.00 31.54 42.22 16.37 37.63 52.50 74.00 -21.50 Vertical
11570.00 40.68 40.17 13.78 40.91 53.72 74.00 -20.28 Horizontal
17355.00 32.08 42.22 16.37 37.63 53.04 74.00 -20.96 Horizontal
Test mode: | 802.11a Test channel: | Middle Remark: | Average
Frequency | Read Level A:;i?gra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuv/m) (dB) P
11570.00 32.88 40.17 13.78 40.91 45.92 54.00 -8.08 Vertical
17355.00 23.68 42.22 16.37 37.63 44.64 54.00 -9.36 Vertical
11570.00 32.66 40.17 13.78 40.91 45.70 54.00 -8.30 Horizontal
17355.00 24.05 42.22 16.37 37.63 45.01 54.00 -8.99 Horizontal
Test mode: | 802.11a Test channel: | Highest Remark: | Peak
Frequency | Read Level A:;i?gra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11650.00 41.02 39.75 13.71 41.13 53.35 74.00 -20.65 Vertical
17475.00 30.55 43.33 16.65 37.48 53.05 74.00 -20.95 Vertical
11650.00 42.12 39.75 13.71 41.13 54.45 74.00 -19.55 Horizontal
17475.00 30.98 43.33 16.65 37.48 53.48 74.00 -20.52 Horizontal
Test mode: | 802.11a Test channel: | Highest Remark: | Average
Frequency | Read Level A:;i?gra Cable Loss Preamp Level Limit Line Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB) P
11650.00 33.65 39.75 13.71 41.13 45.98 54.00 -8.02 Vertical
17475.00 22.57 43.33 16.65 37.48 45.07 54.00 -8.93 Vertical
11650.00 33.60 39.75 13.71 41.13 45.93 54.00 -8.07 Horizontal
17475.00 22.87 43.33 16.65 37.48 45.37 54.00 -8.63 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No: CCIS13030004101

Test mode: [ 802.11n-HT20 Test channel: | Lowest Remark: | Peak
Frequency | Read Level Ag;i?;ra Cable Loss PFrEStrgrp Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
11490.00 41.32 40.23 13.81 40.73 54.63 74.00 -19.37 Vertical
17235.00 34.10 41.43 16.12 37.83 53.82 74.00 -20.18 Vertical
11490.00 41.25 40.23 13.81 40.73 54.56 74.00 -19.44 Horizontal
17235.00 33.64 41.43 16.12 37.83 53.36 74.00 -20.64 Horizontal
Test mode: [ 802.11n-HT20 Test channel: | Lowest Remark: | Average
Frequency | Read Level Ag;i?;ra Cable Loss PFrEStrgrp Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
11490.00 33.69 40.23 13.81 40.73 47.00 54.00 -7.00 Vertical
17235.00 25.41 41.43 16.12 37.83 45.13 54.00 -8.87 Vertical
11490.00 33.67 40.23 13.81 40.73 46.98 54.00 -7.02 Horizontal
17235.00 26.12 41.43 16.12 37.83 45.84 54.00 -8.16 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Middle Remark: | Peak
Frequency | Read Level Ag;i?;ra Cable Loss PFrEStrgrp Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
11570.00 41.25 40.17 13.78 40.91 54.29 74.00 -19.71 Vertical
17355.00 31.54 42.22 16.37 37.63 52.50 74.00 -21.50 Vertical
11570.00 41.36 40.17 13.78 40.91 54.40 74.00 -19.60 Horizontal
17355.00 32.64 42.22 16.37 37.63 53.60 74.00 -20.40 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Middle Remark: | Average
Frequency | Read Level AQ;i?gra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11570.00 33.01 40.17 13.78 40.91 46.05 54.00 -7.95 Vertical
17355.00 24.54 42.22 16.37 37.63 45.50 54.00 -8.50 Vertical
11570.00 33.75 40.17 13.78 40.91 46.79 54.00 -7.21 Horizontal
17355.00 24.68 42.22 16.37 37.63 45.64 54.00 -8.36 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Highest Remark: | Peak
Frequency | Read Level AQ;i?gra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11650.00 4151 39.75 13.71 41.13 53.84 74.00 -20.16 Vertical
17475.00 30.22 43.33 16.65 37.48 52.72 74.00 -21.28 Vertical
11650.00 42.33 39.75 13.71 41.13 54.66 74.00 -19.34 Horizontal
17475.00 30.27 43.33 16.65 37.48 52.77 74.00 -21.23 Horizontal
Test mode: | 802.11n-HT20 Test channel: | Highest Remark: | Average
Frequency | Read Level AQ;i?gra Cable Loss Preamp Level Limit Line | Over Limit olarization
(MHz) (dBuVv) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB) P
11650.00 34.66 39.75 13.71 41.13 46.99 54.00 -7.01 Vertical
17475.00 23.15 43.33 16.65 37.48 45.65 54.00 -8.35 Vertical
11650.00 34.51 39.75 13.71 41.13 46.84 54.00 -7.16 Horizontal
17475.00 22.91 43.33 16.65 37.48 4541 54.00 -8.59 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No: CCIS13030004101

Test mode: [ 802.11n-HT40 Test channel: | Lowest Remark: | Peak
Frequency E:\?edl Ag;i?(:‘ra Cable Loss Preamp Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
11510.00 40.12 40.25 13.82 40.75 53.44 74.00 -20.56 Vertical
17265.00 32.65 41.58 16.18 37.79 52.62 74.00 -21.38 Vertical
11510.00 41.22 40.25 13.82 40.75 54.54 74.00 -19.46 Horizontal
17265.00 33.65 41.58 16.18 37.79 53.62 74.00 -20.38 Horizontal
Test mode: [ 802.11n-HT40 Test channel: | Lowest Remark: | Average
Frequency s:\‘;’lgl Ag;i?gra Cable ngg‘gf Level Limit Line | Over Limit polarization
(MHz) (dBuv) (dB/m) Loss (dB) (dB) (dBuV/m) (dBuVv/m) (dB)
11510.00 33.25 40.25 13.82 40.75 46.57 54.00 -7.43 Vertical
17265.00 25.64 41.58 16.18 37.79 45.61 54.00 -8.39 Vertical
11510.00 33.02 40.25 13.82 40.75 46.34 54.00 -7.66 Horizontal
17265.00 24.51 41.58 16.18 37.79 44.48 54.00 -9.52 Horizontal
Test mode: | 802.11n-HT40 Test channel: | Highest Remark: | Peak
Frequency [{5\?; A:;i?(?ra Cable F::gtrgf Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
11590.00 41.54 40.17 13.78 40.91 54.58 74.00 -19.42 Vertical
17385.00 32.95 42.22 16.37 37.63 53.91 74.00 -20.09 Vertical
11590.00 40.21 40.17 13.78 40.91 53.25 74.00 -20.75 Horizontal
17385.00 31.84 42.22 16.37 37.63 52.80 74.00 -21.20 Horizontal
Test mode: | 802.11n-HT40 Test channel: | Highest Remark: | Average
Frequency [{5\?; A:;i?(?ra Cable F::gtrgf Level Limit Line | Over Limit polarization
(MHz) (dBuV) (dB/m) Loss (dB) (dB) (dBuVv/m) (dBuVv/m) (dB)
11590.00 33.69 40.17 13.78 40.91 46.73 54.00 -7.27 Vertical
17385.00 24.21 42.22 16.37 37.63 45.17 54.00 -8.83 Vertical
11590.00 32.97 40.17 13.78 40.91 46.01 54.00 -7.99 Horizontal
17385.00 25.02 42.22 16.37 37.63 45.98 54.00 -8.02 Horizontal
Remark:
1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3.

The emission levels of other frequencies are very lower than the limit and not show in test report.
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